BULLETIN 11688

MODEL 28 AND 35

REPERFORATOR TRANSMITTER SETS (RT)

PARTS

TELETYPFE

rm‘ CORPORATION

5555 TOUHY AVENUE, SKOKIE, ILLINOIS

See Individual Sections For Copyright Notices. Printed in U.S A,






Bull tin 1168B
March, 1966
Chang 6

TITLE
SECTION TABLE OF CONTENTS ISSUE
573-125-800TC 28 Reperforator Transmitter Base (LRXB) 1
573-125-801TC 28 Tape Handling Stand (LTHS) i
573-136-802TC 28 Apparatus Cabinet (LBAC) for
Reperforator Transmitter 1

For Motors See Bull tin 295B






Teletype Corporation
Skokie, Illinois, U.S.A.

SECTION 573-125-800TC

28 AND 35 REPERFORATOR TRANSMITTER BASE (LRXB)

Figure

OO N -

o

10
n

12
13
14
15
16
17
18
19

20
21

22

PARTS

Contents

Base

Variable Speed Gear Mechanism
Fixed Speed Gear Mechanism
Interchangeable Cross Shaft Gear Sets

159104 Tape Winder Drive Bracket Assembly

(200 WPM Maximum)

170806 Tape Winder Drive Bracket Assembly
(1000 WPM Maximum)

Base (High Speed)

High Speed Tape Reader (CX) Mounting Parts

High Speed Tape Punch (BRPE) Mounting and
Drive Parts

Connector Plate

Modification Kits to Provide Tape-Out Contacts
Ahead of Reperforator Used on the L/H RT Set

123910 Tape Container Assembly

Base (AC205 Cabinet Application)

Intermediate Shaft and Gears

Tape Container Bracket and Terminal Block

156974 Tape Container Assembly

Cable Components

Covers

174558 and 311069 Modification Kits to
Provide Tape-Out Contacts Ahead of
Reperforator Used on H/L RT Set

Base (DRPE Mounting)

190540 Tape Winder Drive Bracket Assembly
(2000 WPM Maximum)

174546 Modification Kit to Provide Motor
"Running" Contacts

Numerical Index

© 1958 and 1961 by Teletype Corporation.

All rights resrved.
Printed in U.S.A.

Page

O~ wWN

[o <N

10
1

12
13
14
15
16
17
18
19

20

2

22

23
24

Issue 1, March, 1966

Page 1



SECTION 573-125-800

'95Dg JO OpIS uO pajunoyy
|90y odo) Buiaoy syun oy 401 |n394 ®
195 1y peedg mo7 o4 yBiH oy 0110294

- g— 7S
Y 1z

— SE£851 ®— 200,

wieL—

Lottt

14447 @
y¥£86 _® 1
909¢

SYZT9LL 04 4pi|nded ®
111651 o4 Joijn33d®

(evz901®

J_:on_

228161 L1861 -
mlwoon
. & etz
J%,../ ~0e9161
J/ £S9151®
265 1®
— 082651
6980Z1 04 4017284 @
0L16§1 4 101|384 © ]
0zL881 769611 .
- / S~z
" . ® 1£91S1 b\ zez66 1
L ~ . . —~
T , — 909¢
.\ oeolsl —P _ aa\lw @ - 61z
614861 . 61— . ‘ NOON\O AR
; 200, —=@ ! evzizI— oo
arzss1 1@ (- r\aa wTIizL— \‘ ‘ VAN
N—wa—\ - \Sﬁ—n— —MO—W— A § n_ \'@.1/ /
&/ 1612 M g f Lo o
BULLQ — S ' a 161z
w_nmnﬁwtw Nno_m_ sloszi —® . H /mm_ow_ i & &c_m_
11Z-® PCY ; IN©® joue /® &
909 —® Wiz e ~e 159151 gelct
]r /\<J /T e €911
011661 099161

698021@ (YOLDINNOD €) 999241 1E9161
(YO1DINNOD 2) evz8s1

BASE

FIGURE 1.

Page 2



ISS 1, SECTION 573-125-800

|72907(l/8")\@ @\@158739(.050“)

112626 <
119652 158736 158740(3/8")) (B)158738(.032)
2669 —® See Plate Chant O16326501/20] ] _qal151732
) ee Plate Chart P L
Gear @ R 110743
L 219 Gear ® N —
’ ear \/‘ @ / Gear @
& N
(U BE
114125 1 'f"b"f”
Te - $2477 {25 T\ 3640
196517 125237 O3 . NNING
©@72784) ¢ 153841198727 - 758741 — \\;/ Gear®
1178396 )~~~ 271~® N156588-721%" - € <. 159231
© LN O o1s1630 19877
130499 N A 1630 .
125015 \ 153841~ Used with 163259 Plate
2191 — ‘@®' > _ PLATE DESIGNATIONS
S~ 72 Zl;,’ PLATE NOJPOSITION 1[POSITION 2 POSITION 3
151630 -08 ' 7003 ° [1se742 [75W.P.M.[100 W.P.M.[ 60 W.P.M,
. “.‘259"55—151442 163259 |75 W.P.M. | 67 W.P.M. | 60 W.P.M.
oAl 3, - © 163469 | 50 BAUD | 74.1 BAUD | 45.5 BAUD
(TRANSMITTING 1250151 Lo @—3606 : :
AND ! Qs 172892 | 758AUD | 50 BAUD
RECEIVING) 151442 2191 173702 75 BAUD | 45.5 BAUD
179960 | 50 BAUD | 75 BAUD | 45.5 BAUD
G
151346 o (158712 151346 ”'?
151618 2191 163261 2191— Gear@ :

a9 /ﬂs} 16347 =
; WY 172906 \
158732 m{} \\.Z ,
lé3473}@) ? 2 173692 \ v - Transmitting
Gear® ' "Shaft w/
Gear® | N / Gear @
CROSS SHAFT : Lt -
S 151657 2191

\,Receiving
VARIABLE SPEED GEAR CHART
FUNCTION| TRANS.| REC. [ TRANS.] REC. | REC. [TRANS. [TRANS.| REC. |TRANS.| REC. REC. | TRANS.
UNIT CODE 7.42 7.42 7.42 | 7.00 | 7.50 7.42 7.00 7.00
W.P.M. | 60-75-100 60-67-75 60-67  65-71 | 66-100 60-75-100 65-107 65-71-107

100 106

BAUD 45.5-56.8-74.2 45.5-50-56.8 457:15-250 457'45—]5 0 50-75 45.5-56.8-74.2 | 45.5-75 45.5-50-75

Gear ® | 158703 | 158700 | 158703 | 158700 | 163475 |158703 | 172628 | 158700 | 158703 | 163475 | 163475 | 158703
Gear @ | 158716 | 158716 | 163262 | 163262 | 163470 | 163470 | 158716 | 158716 | 158716 | 173693 | 173693 | 173693
Gear @ | 158733 | 158733 | 158733 | 158733 [ 163474 | 163474 (A)  [158733 | 158733 | 163474 | 163474 | 163474
Gear @ | 158734 | 158734 | 163258 | 163258 | 163472 | 183472 [ 172905 | 158734 | 158734 163472_| 163472
Gear 158732 158732 | 183473 158732 163473 | 163473

Gear ® 158712 163281 | 163471 158712 173692 | 173692

Shaft w/ ) T

e & | (Phaoess 163357 158713 156713 | (@ 17287 160658 @:gg:;g
Gear ® | 158732 158732 163473 | 172906 158732 163473
Gear ® | 158712 163261 163471 | 158712 158712 173692

@ The 172907 (1/8" thick) and 158739 (.050" thick) spacers are used in place of a gear in this position.

The 158738 (032" thick) and 158739 (.050" thick) spacers are required with early design gears.The
new style gear has a shoulder which replaces the spacer.

©The new design 178396 bracket replaces both early design 158746 (transmitting) and 158749 (receiving)
brackets. Orders for the early design parts will be filled with the new design 178396 bracket which is
used in both the transmitting and receiving positions.

@The 172784 bracket and 172871 cross shaft w/gear are peculiar to the special square base used in the
AC205 cabinet application. See Figures 13 and 14 for associated parts.
® Required when transmitting speed is fixed.

FIGURE 2. VARIABLE SPEED GEAR MECHANISMS

Page 3



SECTION 573-125-800

FIXED TRANSMITTING FIXED RECEIVING

?/153841
& — 219

151658
/
92260
1
159231 —/3\ _ -
8)
151442 J
151346 % o
291 —® [ 1\ “TT %40 151732
[ ] - h
29— 1 158722— ,. r NPt
- - T ] .
; < X7 110743 o 2N
ST 151732 ! i\
125015 130499 "3 156588-, Lﬁ)’—* = m
\ S ¥ W ° /)
2191\\\ ®) NET S N
151630 ) ) @\ 153841 R
R SN,
3606
BRACKET GEARS a9 S 17369
RANSMITTING
(v Pros 1783% 125015 160660, 151346
RECEIVING)

e&— 219 :

s A &) oo
2191 A,m '\'\8%)-158712 7 \\\/ @R

:\\d/ 151346 — 156226 GEAR
158732 2191 —@ '
172906 GEAR /4* )
CROSS SHAFT @ /i N x
— GEAR TRANSMITTING
|
@ ' o 'A
J
| _-* / SHAFT W/GEAR
o8 \/ @
e 219
> 151657
\\, RECEIVING
FIXED SPEED GEAR CHAKT

FUNCTION REC TRANS REC TRANS REC TRANS REC TRANS | TRANS | TRANS | TRans
UNIT CODE | 7.42 7.42 7.42 7.42 7.42 7.42 7.5 7.5 7.50 7.42 7.00

W.P.M. 100 100 75 75 ) % 1 56 100 100 85

BAUD 74.2 74.2 56.8 5.8 | 45.5 45.5 50 50 75 74.2 5.5 |
GEAR 158700 | 156703 | 1sero0 156703 | 156700 | 158703 1726 | 172628 | 172628 | 156703 | ysens
Ge(® | 1wne | —— | 1seras | 1se7rme | 1serms | 1ser: 15676 | 15876 | azzeos | yseme | ——
6t (Q) | —— [ —— | 1w | —— | 1502
e () 156712

§iGWmI W/ (®) 100858 | 160858 | 158113 | 1sens | 1sema | 1sens | 1sens | 1sems | 1senrs 170990 | 160658
GEAR @ 15872 | e— | 158722 —_— ] ———— | 172008 —_—

cem (0 160860 112 | —— | sz | 1736w

NOTE: When either the transmitting or receiving side is

variable speed, us the gear chart on Figure 2.

FIGURE 3. FIXED SPEED GEAR MECHANISMS

Page 4



1SS 1, SECTION 573-125-800

(Reperforator Shaft
LPR or LRPE)

-
-

INTERCHANGEABLE GEAR SETS FOR L/H RT SETS
Gear Sets Gear "A" Gear "B"
" 171695 (60 WPM) 170767 170768
o | 3600 | 171496 (75 wPM) 170871 170872
S[RPM 1 171697 100 wPM) | 170769 170770
.'g 146953 (60 WPM) 146962 146963
230001 ) 46954 (75 wem) 146960 146961
RPM | 46951 (100 WPM) 146964 146965

FIGURE 4. INTERCHANGEABLE CROSS SHAFT GEAR SETS

Page 5



SECTION 573-125-800

(1481 40 U4 @)
YO 1661 40 Hod joN @

0148510

/T ﬁwwv,

wyist [/
af \ o®o 922951

11 ¥4

i

y18s1

lET46 1

sxm“m AA,@TJ
\Ge.ﬂmw\\

wwwun_,
nvmo:, -7

Sos_\aw\eow

m_owm—

61z

~<

monmn l

(14VHS ¥O1O0W)

&690€1
\ ®

/J \\|\\\ &
~-

) ~
=~ S~<l 16127
mm@_m_.\,&

HEISIO 1612 = , tzzsst

_Q_NJWQW,///./. /

886951

, — Y0
8v./85

v _

$105Z1
161z

,©@\ 909¢ @‘mi‘_m_@

Odo— &— 16120
®—200.0

M/;&@
Nzis10

159104 TAPE WINDER DRIVE BRACKET ASSEMBLY (200 WPM MAXIMUM)

FIGURE 5.

Page 6



1SS 1, SECTION 573-125-800

S6L0L1 1° HOY@®

9080/1 40 #od IoN®

BE8ILID_
1¥81£1 e
0£9151 / D Tt ,\,IAI/LMMU\I (L4VHS YOLOW) 0e9lst
oSt L7 2 888251 1612 \
Oog . \ , 16120-®
/
161z @
sloszl
gesszt

86V0EL 9558/ 1ez6ct \

/ 618041

W
8S9IS1® —
£e521
L£26S 1
™~ % B—orisis
An:\\\ - 1612«

iy \ . @I 200~
w3 ALy
8s9 aﬂr& =601
88825 _\@ \\

nﬁo: -

Omo—m—\@\ /
161z Sl0szl £5€8¢1 CLIS L

@@/- @// cosgst G4VOE! & N 61zs

170806 TAPE WINDER DRIVE BRACKET ASSEMBLY (1000 WPM MAXIMUM)

FIGURE 6.

Page 7



SECTION 573-125-800

Ajquassy 4o04u03 9880/ | 30 104 @
Ajquassy 4o04u03 6880/ | 40 1By @

Awmc._ ol Buisn spiun s04) €Z101E
(edoy ,,91 /(1 Buisn syrun sog) Z6/0/1

¢SSt
I3 ZAUN

¥£02 /

01141 2 svcz8m

0eo1s1 /ﬂ
16 _N’_O

m [

S— 1612

K\LES@ &—oe91s1

056801® |

200Z
o __wﬁ:_@\ S @/ 28605 1@
\ 1612 A N 2 vo Ui
\ ~
teo1st 7 1\ /@ 85280 .
] 8

£2059( \ e 74O G- zuL021 ) -
\ﬂw 0580 . \EE 6r9611 @//a_w LT
0e9151 .

IS °T % :
) // Sl 16127 F >

TR EHOLL gope S K

(VAL VALl

BASE (HIGH SPEED)

FIGURE 7.

Page 8



ISS 1, SECTION 573-125-800

66/£510®

Ajqu ssy pioog [putwia | 84y/6]1 @

*p 2inb 1 a1 (poO| 4 1ADBY By} 104) junow
uol4IqIA 01946 | @Y+ pup (suoisiroid Buijunow yiim)
240]d 0/Z€6 1 3Y+ ‘pasn st 10419000 /P 1E6L Y4 U Ym @

'

|

b 02861 ®
- LySyLL

«

1612

)
Nm.:n_\ @ ® weLSL
@ —
£88251©® 8%% o —86SE
| 38%// " oepil @l
LrOSt — &0
vnw_u_@ % . @

:
/78161 €916
88— 1617— @ !

W 9627 1® £9801 mw G -
v 019661 e_ e00< :

(1
)
'
.

s ££00Z
_ 2L1s1—ep o“%m. S
2080£1® lele—e

9z05¥ M/ _
S5y L® 699 . '

N.Nmm_o_
N R G611l

GEELS _\@

_2«/0

® 1612
&&3_2 84”

88251~ 9@

(i -
P -

@\_o_m .-

mv\\omo_m_ .

_vm_t\
\822 waoﬁ/%

®

. 86111 \m oﬁﬁ\
* 9818
i (WYO GZ-HOM GT) LEISEL—| 0S45/— ]
vz o002
ble—g |41z—®
9611L1

1121

o — 1612
A0 L951

(°dos 1 ) ¥Z101E
(adoy WOL/11) 661L1LL

LLpOS L

Z

NooR/P g_m:/b
[«

(WYO SZ-4OM 0S)
Y60ovLL—

_osveie

g 6158 ,\\9@ 3 m\
" 3&. _\ ) e

y Nowo:\ ovee”” A

m &Rm_

HIGH SPEED TAPE READER (CX) MOUNTING PARTS

FIGURE 8.

Page ¢



SECTION 573-125-800

lmaosw
171175 f
N

73]75\ ©/ \171694

\©® 19376

14209
(Ref. 171691 \
BRPE Geor) ey,
i
103 /:‘_;,3%’% 171194
& 151631
/@’ v
152893 219 ?—-—86850
110743 125015 151606—F '“{87 -—2669
&— 117535

Page 10

See Fig. 7) _-

X~ = - — -

|
]
<~ 1
L D i
[ |
! |
]
Lt (Ref. 170792 or 310123 !
- 4' See Fig. 7) ‘l):,l
= . ,’,l',f 1
Pt !
L2 ,’,'“‘“ g
Nex~ -7 T
Ve v/
\J V
& y )
151442 ~é -

FIGURE 9.

HIGH SPEED TAPE PUNCH (BRPE) MOUNTING AND DRIVE PARTS



1SS 1, SECTION 573-125-800

Lirisi

Zirisi

SI1LL__

9
eszst— og..
oroe \

£08¥01

CONNECTOR PLATE

FIGURE 10.

Page 11



SECTION 573-125-800

®119652
S~
[

~
[
|
|
-
[
|
[

@158720\

=

__@158719

<

A
e
G2

@158717

(Ref. 174573 2 O
See Fig.10) ®@151657
/;/ S~~~
@151632 S ®174564
/ ®219 -2 ®12518
AW 1
(% @}002 i / . \\ \
e |
Pd ! ['
@@ 77 1 /"
A \ 7/
c/)) ~ - \\‘/ﬁl
®174561
@310125
T
(=
)
|
L -
TN
-
119652 -
(C)
®174565
@310126
|
|
f
I
| -
-7
L
@ Peculiar to 174563 Modification Kit (5 Level)
®Peculiar to 311070 Modification Kit (8 Level)
@Common to both Modification Kits
@®Not part of either Modification Kit
FIGURE 11. MODIFICATION KITS TO PROVIDE TAPE-OUT CONTACTS

AHEAD OF REPERFORATOR USED ON THE H/L RT SET

Page 12



1SS 1, SECTION 573-125-800

151657

2191 \

D 151724 ®— 1156

by S5 o

@3438 ~4 .
L‘@ $ SR

124993
L ' 55063 ,
119467
\124184 123849

1 23853

151657

T 03438 (Ref. 159230
See Fig. 1)
p

®174022

(Ref. 2449 / «
See Fig. 1)

(Ref. 158735
See Fig. 1)

®Not part of 123910

FIGURE 12. 123910 TAPE CONTAINER ASSEMBLY

Pag 13



SECTION 573-125-800

171838 - 161331

\ o\ ~®
N A
@ (Ref. Motor
~ / Shaft)

?/;15;:32 159287

173201

-

1

i

) ,/Q' S >

1120175~ 101965

‘

151631

2191
1516327

15160 — GO 7
/L
2191

) 151630
@—2191
151 346-—?

2191—@
- 7002 —®

®

I
!
'
1
1
|
|
1
'
|
|
|
I
I

151630—§

]
|
|
i

| |
|

: §—151733 . 159233

o 76279 r @—110743 , N

| — I 86850 74805

! ! N 2191

| | \ \@

| | ~N 1

| ]
|
|

g ©

@/ 3438

! ---1 ! &—150952

172725

172954

‘ -
7002 *21 91

S~ 151632
& =

&—2191
151630—&

FIGURE 13. BASE (AC205 CABINET APPLICATION)

Page 14



1SS 1, SECTION 573-125-800

_153537
_2191
@/7002
T —_
/,,; 173361
158252—— :4@
151335
®-219]
mow/‘? e

158250 —(% 151630
O]
151416 N 110743
— ! r‘
158252 - /152887 151658
< -3 / 2191
172896 — j 2 \c@ K / 151630
L 172874 j /O .
152887 N ¥
110743 b//fjj) Qﬁ( @ﬂ\w”sz “ 2191
/ ) - 110743 - TN
RotC - 172876 SN7184
172375
PO8 J—172873
\\\ 3
’/ ]
J 151152
2191 151432 110743
151631 172739
151152 B 1516307
151630/ 410743 290" ) V72
\ @@/ /172739 125015 () 110743
@@ 7B 3 . 75 151152
a0 @3] isla—Se 2 % @%}
125015 2 a0~ @, A 76492
125015 ) 94540
@b@ 17279 0/
/ B : 151658
151442 /P~ '
2191 T 76492 172786/ : /2191
125015 - 94540
%/ p

1
|
>

”071453115/2 N 172788 7 >
( 8
e ) o @—29
172785
172788
@,

FIGURE 14. INTERMEDIATE SHAFT AND GEARS

Page 15



SECTION 573-125-800

P—1516%

2] 91
— 150966

. 151335

& —29 %——- 159604

‘ &— 289
@\159603

] ~
Sn. — (Ref. 156460
S‘\\\\\: \\§ See Fig. 16)
D\
®— 151416 SH-

: L=
% — 150966 J:

T (Ref. 172725
See Fig. 13)

.3
!

FIGURE 15. TAPE CONTAINER BRACKET AND TERMINAL BLOCK

Page 16



)\151721

’ ® ~—~219
O 159543

A & 159543 @®

1SS 1, SECTION 573-125-800

153539

158289 (2 Core)

\@162075 (1= Core),

@ M1ssus

7 159543

207223wWU

&
151630 \6/

219

4

\ ;g/ @ T~ 156448 &. \\125015
j
J

121243
\
7002 %
155751 2191 NG
156972 — @@
151626 151631~ o
125015
2191 @,/
\@
151630 ——of
@ Part of 156972
@ Not part of 156974 st}
29 ™o
151631?@,
FIGURE 16. 156974 TAPE CONTAINER ASSEMBLY

Page 17



SECTION 573-125-800

INSULATING SLEEVE
A1 Part No. | Dim. "A"| Dim., "g*
£
B ] 155750 1/2" 3/32"
155751 v 1/8"
155752 1/2" 5/64"
155753 1/2" 1/8"
155754 1/2" 116"
155755 5/8" 11/64"
_~ 174640

174574

Page 18

161239

159204

FIGURE 17. CABLE COMPONENTS



1SS 1, SECTION 573-125-800

_-160476

159239

171183
"

151630

219
&

-
-

FIGURE 18. COVERS

Page 15



413 uoyoo1Ipow Jayyts Jo pod JoN @
SHIN UONIDIIJIPOW Y4Oq 04 Uowwo D @
(19427 8) 6901 1€ 04 101|n234
(19427 ) 85GHL1 04 101|n23d D

161Z®
200L® °\
KD LE91S1® -

/@@ B
%mﬁéxc =" T1E0lE® 0L5¥L
YO -7 G 0SSS1 Z85vL1®

SECTION 573-125-800

09Sv£1®
(07 *B14 2s - -
269061 *$2Y) T l
- »
N -7 1612 ¢ |
PR W /@ ,. \ _
F:Q t @x > i @
ST eeooy . - \@ _ /
o ~ ‘ Nwﬁ \Tu_o_m@ : 2596110
/N 7 © 195721 '
\ > LEVLI®
0@
\
909¢ ®

0E0lE®
9EVLI O

174558 AND 311069 MODIFICATION KITS TO PROVIDE TAPE-CUT CONTACTS AHEAD OF

FIGURE 19.

REPERFORATOR USED ON THE H/L RT SET

Page 20



1SS 1, SCETION 573-125-800

(¢ *614 935
264041 "53Y)

, R — 06¥061

v [ 1809, — @
g @— 6v¥T

® _ 1612
(OvorLI -

HLUM qarddns) & %918t
I 82/ 1612

\ \
Oe=Ll1ts 0E91s1

l6bost 2

- T
,//@1908_ 98v06 1

|

88¥061

(£1 *B14 @35
(W ZANEY)]

Page 21

BASE (DRPE MOUNTING)

FIGURE 20.



SECTION 573-125-800

SES041 §° HO4®
0¥S06 | 30 4iod JoN @

,\@, (T
8E81L1®° v

®_ 7 (uys 100W)
M/aa@

TOPEIS IO

10621

1612

N gs9tst

—./
RO -0 ~~o

4 $10621
859151® ~ N 0E91 12 o
o 909¢ -~ 61z
a&ﬁ”@@.‘ - M\
<IN N ree ® — 2000
61z— @ . =
gsols1—& ) — VPO
AuHr\:\ Qe
mwmum_\,,F

ErL0L

@00 &3 \ 66v0E | a

ISt Q\ N ™ z21510
s10521 _

1612
£6€8¢C1

190540 TAPE WINDER DRIVE BRACKET ASSEMBLY (2000 WPM MAXIMUM)

FIGURE 21.

Page 22



1SS 1, SECTION 573-125-800

(Ref. 151346)

(Ref. 2191)

151626

174556

FIGURE 22. 174546 MODIFICATION KIT TO PROVIDE MOTOR "RUNNING" CONTACTS

Page 23



SECTION 573-125-800

Part
Number

113
1156
1163
1178
1268
1298
2034
2191
2254
2422
2449
2539
2669

2846
3438
3595
3598

3624

4703
5740
7002

7615

8449
41732
45026

70073

73175
74692
74728
74805
75750
76081
76099
76279
76492
77902
78596
81836
82474
82547
82548
83856

90790
90791
92260
93117

101965
102202
102257
102999
104418

Pag 24

Description and
Page Number

Screw (1/4-20 x 7/8 Hex) 11, 21
Screw (2-56 x 9/16 Fil) 13
Screw (440 x 3/16 Fil) 2, 14
Screw (2-56 x 7/16 Fil) 21

Scr w (6~40 x 5/16 Flat) 9
Screw (8-32 x 1/4 Fil) 9
Washer, Flat 2, 8

Wash r, L ck 210 17, 19 to 23
Washer, Flat 9

Washer, L ck 13

Washer, Lock 2, 5, 8, 11, 14, 21
Nut (3/8-32 Hex) 10

Washer, L ck 2,3,8,9,10,11,
13, 14, 16

Washer, Flat 11, 21

Washer, Flat 2,11, 13, 14

Nut (1/4-32 Hex) 5

Nut (640 Hex) ¢, 19

Nut (6-40H x) 2,3,4,6,7, 12,
20, 22, 23

Washer, Flat 13, 17, 21
Washer, L ck 3,4,8,9,11,17,
21

Washer, L ck 9, 10

Spring 21

Screw (2-56 x 1/4 Fil) 10
Washer, Flot 2,3,4,6,7,8,9,
11,12, 14, 15, 17, 19, 20, 21,
22,23

Spring 8

Woasher, Flat 2

Spacer (.094" Thk) 17

Plat , Clomp 8

Scr w, Shoulder (3-48) 9, 10
Spring 13

Nut (3-48 H x) 9

Washer, Flat 5

Washer, L ¢k 10

Post, Spring 13

Terminal, Contact 8

Scr w (10-32 x 3/4 Hex) 2, 14
Washer, Insulating 9

Washer, Flat 8, 21

Washer, Flat 15

Screw (1/4-32 x 5/8 Hex) 14
Bearing, Ball 15

Ser w (6-40 x 2-3/8 Rd) 9
Washer, Friction 7, 22

Washer, Insulating 9

Terminal 14, 18

Insulator (.094" Thk) 8
Insulator (.062" Thk) 8

Screw (4-40 x 11/T6 Fil) 8
Spring 17

Screw (10-32 x 1-1/4 Fil) 2, 10,
14

Spring 17

Washer, Flat 17

Washer, Lock 12, 20

Washer, Lock 3, 4

Washer, Lock 10, 17, 21
Screw, S t (10-24) 15
Connector, Plug (3 Pt) 14

Foot 14

Post 14

Screw (2-56 x 5/32 Fil) 21
Screw (4-40 x 5/32 Hex) 21

Part
Number

104463
104807
106047
106058
108950
108959
110743

111017

111535
111536
111537
111777
112626
113038
114125
114467
114858
116785
117535
118511
118579
119119
119242
119376
119467
119649
119651
119652
119655
119658
120175
121242
121243
121244
121245
121246
121247
121248
121249
123814
123849
123852

123853
123910
124177
124184
124993
124999
125005
125015

125181
125237
125357
125733
128357
129852
130499
130892
135637
142809
142955
142964
142965

NUMERICAL INDEX

Description and
Page Number

Screw (4-40 x 1/4 Hex) 21
Washer, Flat 11

Screw (1/4-32 x 1/2 Hex) 8
Block, Terminal 10

Bushing 8

Switch, Toggle (DP-ST) 18
Washer, Lock 2, 3,4,6,7,8,
10, 14, 15, 21, 22

Screw (6-40 x 5/16 Fil) 2, 9,
11,15, 16

Panel, Tape Container 13
Block, Mounting 13

Post 13

Connector, Receptacle (4 Pt) 18
Nut (10-32 Hex) 3

Bushing 8

Screw (6-40 x 3/8 Hex) 3
Connector, Plug (2 Pt) 2
Connector, Receptacle (6 Pt) 18
Fuse (.3 Amp) 14

Washer, Flat 2, 10, 14

Fuse (.125 Amp) 14

Connector, Receptacle (5 Pt) 18
Washer, Spacing 21

Post, Spring 8

Washer, Flat 10

Insulator (.032" Thk) 13, 17

Ring, Retaining 8

Ring, Retaining 3

Ring, Retaining 2, 3, 12, 20
Ring, Retaining 6, 7, 22
Ring, Retaining 6

Plate (ON-OFF) 2, 14
Clamp, Cable (1/8" ID) 2
Clamp, Cable (3/16" ID) 2, 17
Clamp, Cable (1/4" ID) 9
Clamp, Cable (5/16" ID) 2,8, 9
Clamp, Cable (3/8" ID) 14
Clomp, Cable (7/16" ID) 2
Clamp, Cable (1/2" ID) 8
Clamp, Cable (5/8" ID) 11, 14
Lever, Tape=Out 13

Block Assembly, Mounting 13
Block Assembly, Left Mounting
13

Pin 13 ‘

Container Assembly, Tape 13
Washer, Lock 3

Block 13

Switch, Sensitive 13

Switch, Sensitive 17

Screw (2-56 x 3/16 Rd) 8
Washer, Flat 2, 3,4, 6,7, 9,
10, 14, 15,17, 21, 22

Screw (2-56 x 3/8 Fil) 12, 20
Spring, Compression 3

Ring, Retaining 6

Washer, Flat 6, 7, 22

Ring, Retaining 7, 22

Resistor (2200 Ohm) 9
Bearing, Ball 3, 4, 6,7, 22
Washer, Felt 3

Resistor (25 Ohm) 9

Clamp, Bearing 10

Bracket, Left Rear 10

Board, Terminal 8, 9

Board, Terminal 8, 9

Part
Numb r

142966
143053
146951
146953
146954
146960
146961
146962
146963
146964
146965
150089
150411
150948
150949
150950
150952
150966
150982
151113
151152
151335
151346

151411
151412
151415
151416
151442

151606
151610
151618
151626
151630

151631
151632
151657
151658

151660
151688
151692
151721
151722

151723

151724
151732
151733
151827
152887
152888

152893

153442
153537
153539
153631
153799

Description and
Pag Number

Resistor (25 Ohm) 8

Hub 10

Gear Set (100 WPM) 5

Gear Set (60 WPM) 5

Gear Set (75 WPM) 5

Gear (29T) 5

Gear (69T) 5

Gear (42T) 5

Gear (80T) 5

Gear (48T) 5

Gear (70T) 5

Screw (4-40 x 1/2 Fil) 3
Washer, Flat 9

Plate, Identification (Teletype) 8
Plate, Serial 8

Plate, Code 8

Eccentric 2, 14

Insulator (1-4) 2,9, 16

Screw (4-40 x 7/16 Fil) 8
Strip, Mounting 14

Screw (4-40 x 3/16 Hex) 8, 15
Stud 2,9,11,15, 16

Screw (6-40 x 3/8 Fil) 2, 3, 4, 6,
7,9, 14,22

Block, Terminal 11

Insulator (1-9) 11

Block, Terminal 2, 9, 16

Nut (6-40 Hex) 2, 9,11, 15, 16
Screw (6-40 x 1/2 Hex) 3, 4, 6,
7,10, 15, 22

Screw (10-32 x 1/4 Hex) 10
Washer, Flat 17

Screw (6-40 x 7/16 Fil) 3, 4
Terminal 12, 17, 18, 20, 23
Screw (6~40 x 1/4 Hex) 2, 3, 4,
6,7,8,9, 11,14, 15, 16, 17, 19,
21, 22

Screw (640 x 5/16 Hex) 2, 8,9,
10, 12, 14, 15, 17, 20, 23

Screw (6-40 x 3/8 Hex) 2, 4, 6,
7,9,12,14,15, 22

Screw (6-40 x 1/4 Fil) 2, 3, 4,
5,12, 13

Screw (6-40 x 5/16 Fil) 3,4, 6,
7,15,22

Screw (6-40 x 7/8 Fil) 2

Screw (4-40 x 5/8 Fil) 2

Screw (6-40 x 3/8 Fil) 2

Screw (6-40 x 3/4 Hex) 17
Screw (6-40 x 3/16 Hex) 6,7, 9,
22

Screw (10-32 x 3/8 Hex) 8, 11,
16

Screw (10-32 x 5/8 Hex) 13
Screw (4-40 x 11/32 Fil) 3, 4
Screw (4-40 x 9/16 Fil) 14
Strop, Terminal 2, 9

Screw (4-40 x 1/2 Hex) 9, 15
Screw (4-40 x 7/16 Hex) 6, 7,
22

Screw (4-40 x 1/4 Hex) 10, 11,
22

Screw (10-32 x 1/2 Hex) 14
Screw (6-40 x 9/32 Hex) 15
Screw (6-40 x 11/16 Hex) 17
Network, Spark Suppression 9
Screw (4-40 x 21/64 Hex) 8, 9



Part
Number

153819
153841
154661
155750

155751
155752
155753
155754
155755

156226
156342
156448
156449
156451
156452
156460
156574
156588
156740
156768
156887
156971
156972
156974
156976
158250
158252
158289
158700
158702
158703
158704
158705
158710
158711
158712
158713
158714
158716
158717
158718
158719
158720
158721
158722
158723
158724
158725
158727
158728
158729
158732
158733
158734
158735
158736
158737
158738
158739
158740
158741

Description and
Page Number

Washer, Lock 9, 10

Screw (6-40 x 9/16 Hex) 3, 4
Diode 8

Sleeve, Insulating (3/32 ID x 1/2"
Lg) 18, 20

Sleeve, Insulating (1/8 ID x 1"
Lg) 14,17, 18

Sleeve, Insulating (5/64 1D x 1/2"
Lg) 18

Sleeve, Insulating (1/8 ID x 1/2"
Lg) 18

Sleeve, Insulating (1/16 1D x
1/2" Lg) 18

Sleeve, Insulating (11/64 1D x
5/8" Lg) 18

Hub 4, 6

Plate 17

Bushing 17

Lever, Switch 17

Bushing 17

Lever, Tape 17

Panel 17

Post, Spring 21

Ring, Retaining 3,4, 6,7, 22
Screw (6-40 x 7/32 Hex) 9
Screw (8-32 x 9/32 Hex) 10
Screw (10-32 x 9/16 Hex) 10
Screw (2-56 x 3/4 Fil) 17
Cable Assembly 17
Container Assembly, Tape 17
Connector, Plug (32 Pt) 18
Block, Terminal 15

Insulator (1-6) 15

Reel, Tape 13, 17

Gear (30T) 3, 4

Gear (40T) 6

Gear (24T) 3, 4

Hub 5

Shaft, Tape Winder 6, 7, 22
Gear (14T) 6

Shaft W/Bearings 6

Gear (26T) 3, 4

Shaft W/Bearings 3, 4

Gear (42T) 6

Gear (39T) 3, 4

Bracket 2, 12

Bracket 2

Shaft 2, 12

Roller 2,12

Pulley 6

Hub 4

Roller 3

Stud 3

Arm 3

Post 3

Shaft W/Bearing 4

Stud 3

Geoar (24T & 18T) 3,4

Gear (447) 3, 4

Gear (47T) 3, 4

Post 2, 8

Nut, Cap (6-40) 3

Shaft W/Bearing 3

Spacer (.032" Thk) 3

Disk (.050") 3

Block (3/8") 3

Bar 3

NUMERICAL INDEX (Continuved)

Part Description and
Number Page Number
158742  Plate, Locating 3
158743  Plate 2
158744 Arm 2
158745  Clamp, Bearing 6, 7, 22
158746  Bracket 3
158748  Bracket 6,7, 22
158749  Post 3
158750  Shim (.003" Thk) 6, 7, 22
158827  Connector, Receptacle (32 Pt)

18
158828  Bushing, Mounting 10
159104  Bracket Assembly, Tape Winder
Drive 6
159110  Guide Assembly, Front Tape 2
159111 Guide Assembly, Rear Tape 2
159204 Connector, Plug (2 Pt) 18

159230 Base 2

159231  Hub, Gear 3,4, 6,7, 22
159232 Screw, Captive (1/4-20) 2, 8
159233 Stud 2, 14
159238  Connector, Receptacle (2 Pt) 18
159239  Cover, Gear 19
159240  Cover, Gear 19
159242  Screw, Shoulder (6-40) 2
159287  Retainer, Pinion 14
159341  Bearing, Ball 5
159540  Post, Spring 17
159543  Washer, Flat 17
159603  Washer, Captive 16
159604  Screw (10-32 x 1/2 Hex) 16
159610  Mount, Vibration 8, 9
159819  Connector, Plug (32 Pt) 2
159820  Connector, Receptacle (32 Pt) 2
160476  Cover 19
160477  Shield 19
160657  Bracket 4
160658  Shaft W/Bearing & Gear 3, 4
160660  Gear (27T) 4
160661  Cover 19
160757  Connector, Receptacle (3 Pt) 18
160860  Screw (2-56 x 7/8 Fil) 21
161239  Connector, Plug (36 Pt) 18
161301 Post 14
161552 Screw (10-32 Spl) 8, 9
161595  Connector, Receptacle (36 Pt)

18
161685  Bracket, Switch 16
162075  Reel, Tape 17
163258  Gear (47T) 3
163259  Plate, Locating 3
163261 Gear (227) 3
163262  Gear (49T) 3
163263  Roller 3
163265 Block 3
163357  Shaft W/Bearing

& Gear 3
163469  Plate, Locating 3
163470  Gear (34T) 3
163471 Gear (24T) 3
163472  Gear (42T) 3
163473  Gear (26T & 20T) 3
163474  Gear (60T) 3
163475 Gear (34T) 3
165027  Network, Spark Suppression 8,18
170765  Bracket, Connector 10
170767  Gear (28T) 5
170768 Gear (80T) 5

Part
Number

170769
170770
170772
170792
170794
170795
170802
170805
170806
170815
170834
170863
170867
170869
170871
170872
170881
170885
170886
170887
170888
170889
170891
170975
170981
170990
171168
171169
171170
171171
171173
171174
171175
171176
171177
171183
171187
171188
171194
171195
171196
171197
171198
171199
171205
171469
171541
171655
171675
171694
171695
171696
171697
171705
171836
171837
171838
171840
171841
172117
172628
172630
172666
172724
172725
172784
172785

1SS 1, SECTION 573-125-800

Description and
Pag Number

Gear (32T) 5

Gear (56T) 5

Block 8

Base 8

Gear (40T) 7

Shaft W/Bearings & Gear 7
Post 8, 9

Coupling, Flexible 10
Bracket Assembly 7
Pulley (3-21/64") 7
Chute, Chad 8

Mount, Vibration 9
Bracket 8

Guide Assembly, Front Tape 2
Geor (35T) 5

Gear (80T) 5

Spring, C ntact 8
Contact Assembly 8
Contact Assembly 8
Spring, Contact 8
Spring, Contact 8
Chute, Tape 8

Bracket 4

Chute, Chad 9

Shaft 5

Shaft W/Bearings & Gear 4
Bracket 8

Bracket 8

Bracket 8

Bail W/Depressor, Tape 8
Shaft 8

Bracket 8

Bearing, Ball 10

Plate, Base 8

Plate, Nut 8

Cover 19

Bracket 2

Bracket 16

Bracket W/Bearing 10
Post 9

Rail, Left 9

Rail, Right 9

Plate, Bas ¢

Chute, Tape 9

Bracket, Connector Mounting 9
Resistor (100 Ohm) 9
Diode 9

Connector, Plug (5 Pt) 18
Connector, Plug (3 Pt) 11,18
Shaft 10

Gear Set 5

Gear Set 5

Gear Set 5

Guard, Gear 9

Hub 5

Hub 7, 22

Gear (287) 7, 14, 22
Gear (84T) 5

Gear (84T) 7, 15, 22
Cover 19

Gear (197) 3, 4

Gear (24T) 4

Plate 2

Bracket 14

Base 14

Bracket 3

Shaft 15

Page 25



SECTION 573-125-800

Part
Number

172786
172787
172788
172789
172790
172797
172871
172873
172874
172875
172876
172877
172878
172892
172894
172895
172896
172905
172906
172907
172954
172958
173201
173361
173692
173693
173696
173702
174022
174094
174324
174543
174544
174545

Page 26
26 Pages

Description and
Page Number

Shaft 15

Plate 15

Coupling W/Set Screw 15
Clamp, Bearing 15
Clamp, Bearing 15
Fan 23

Shaft W/Bearings & Gear 3
Bracket 15

Shaft W/Bearing 15
Hub 15

Clamp 15

Clamp 15

Plate 14

Plate, Locating 3
Cover, Gear 14
Cover, Gear 14
Bracket 15

Geor (347T) 3, 4
Gear (34T) 3, 4
Spacer (.125" Thk) 3
Plate, Base 14
Chute, Tape 14
Cable Assembly 14
Jumper (5-1/2" Lg) 15
Pinion (30T) 3

Gear (42T) 3

Gear (45T) 4

Plate, Locating 3
Bracket, Mounting 13
Resistor (25 Ohm) 9
Shield, Oil 6, 22
Switch 23

Bracket 23

Rotor Assembly 23

NUMERICAL INDEX (Continued)

Part Description and
Number Page Number

174546 Modification Kit 23

174547 Plate, Base 9

174556  Cable W/Terminals 23

174558  Modification Kit 20

174559  Bracket 20

174560  Stud 20

174561 Roller 12, 20

174562 Plate 9

174563 Modification Kit 12

174564  Bracket 12

174565 Stud 12

174566  Bracket 12

174570 Switch 12, 20

174573  Plate, Connector 11

174574 Connector, Plug (21 PT) 18

174582  Cable Assembly 20

174583  Cable Assembly 12

174587  Actuator, Switch 12, 20

174595  Block W/Insulator, Terminal 9

174635  Shield, Connector 11, 21

174636  Bracket, Tape Guide 20

174637  Spacer 20

174639  Connector, Receptacle (3 Pt) 18

174640  Connector, Receptacle (50 Pt)
11,18, 21

175185  Screw (6-40 x 4-1/2 Rd) 9

176244  Bracket W/Arm 2

176245  Guide Assembly, Reor Tape 2

177445 Diode 9

178396  Bracket 3, 4

179059  Chute, Tape 2

179760  Bracket 16

179980  Plate, Locating 3

190481 Bracket, Switch 21

Part Description and
Number Page Number

190482  Arm, Tape 21
190483  Collar 21
190484  Post 21

190485  Bracket, Stop 21
190486  Switch 21
190487  Switch 21

190488  Contact Assembly, Tight Tape

21
190490  Post 8, 21
190491 Spacer (.042" Thk) 21
190492  Bracket, Tape Guide 21
190495  Chute, Chad 21
190523  Pulley, "V" 22
190531 Gear (40T) 22
190534 Hub 22
190535  Shaft W/Gear 22
190540  Bracket Assembly 22
190586 Disk , Retaining 22
190606  Plate, Rear Connector 21
190618  Terminal 21
193147  Capacitor (.25 MFD) 9
193270  Plate, Base 9

197498  Board Assembly, Terminal 9

197879  Guide, Tape 17

197880  Bracket, Tape Guide 17
207223WU Spacer (.937" Thk) 17
310123  Base 8

310124  Chute, Tape 9

310125  Roller 12,20

310126  Stud 12

310130  Bracket, Tape Guide 20
310131 Stud 20

311069  Modification Kit 20
311070  Modification Kit 12



Tel type Corporation

Skokie, lllinois, U.S.A.

SECTION 573-125-801TC
Issue 1, March, 1966

28 AND 35 TAPE HANDLING STAND (LTHS)

PARTS

PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring o paint finish)

Color

Beige

Beige, Light
Beige, Rose

Black

Black, High Gloss
Black, Semi Gloss
Blue, Aqua

Blue, Medium
Brown, Dark
Brown, Light
Fawn

Gray, Beige
Gray, Charcoal
Gray, Dark

Finish Suffixes

Blue, Brussels Ligh]

Wrinkle | Smooth |[Textured
Finish Finish i
EL HC
ER
AA (37)
BA (34)
BB
EK
EC
ES
AD (38)
AC (39)
HG
GC
Al BZ GF HA
GB

Smooth

Color

Gray, Federal
Gray, Green
Gray, Light
Gray, Covert
Gray, Olive
Gray, Maritime
Deck
Gray, Oxford
Green, Gray
Green, Moss
lvory
Pink, Rose
Turquoise
White
Yellow, Pastel

Finish Suffixes

Wrinkle
Finish

AB (40)

Al
AB (40)

Smooth |T xtur d

Finish

Bv
8K
eJ

Ew

8J

EP

BK
EN
EM
Ev
Ev
EH
EG

GA (45)

HD

The double asterisk (**) denotes a painted part. Suffix to be applied following the part number,
Number in parenthesesindicates Bell System code,

©1958 and 1961 by Teletype Corporation.

All rights r s rv d.
Printed in U.S.A.

Page 1



SECTION 573-125-801

Pag 2

Figure

N WN -~

O N

10
11
12

13
14
15
16
17
18

19
20

2]
22

23
24
25
26
27
28
29
30
31
32

Frame

Frame (Continued)

Tape Winder

Tape Winder (Continued)

Tape Winder (Continued)

160763**, 164598**, 179181** and 147897** Tape Storage
Bin Assemblies (with Motor)

159202** Tape Storage Bin Assembly (without Motor)

159218 Latch Assembly

159222 Tape Winder Reel Assembly and 159223 Tape Supply
Reel Assembly (Low Speed)

170835 Tape Winder Assembly (High Speed)

Cover (Oil Shield)

163706 and 304898 Separator Assemblies and 172681
Modification Kit to Provide Bin Full Alarm

Frame

170800** and 173718** Tape Storage Bin Assemblies

Front Plate Mechanism (High Speed)

Rear Plate

Frame and Electrical Components

176176 Modification Kit to Provide Belt Drive for Low Speed
Tape Handling

174472 Modification Kit to Provide AC Lighting for LTHS Stand

174569 Modification Kit to Provide End-of-Tape Contacts on
Tape Handling Stands

174626** and 190328** Tape Storage Bin Assemblies (with
Motor)

174815 and 193230 Modification Kits to Provide 48V Power
Supply

177035 Modification Kit to Provide Tape Bin Low Alarm

178234** Tape Storage Bin Assembly (with Motor)

Frame Mechanism

Frame Mechanism (Continued)

190596 Tape Storage Bin Assembly

190594 Tape Supply Reel Assembly

190595 Tape Winder Reel Assembly

174855** Line Relay Modification Kit

19001 1** Open Line and Busy Line Modification Kit

194169 Modification Kit to Provide a Rigid Tape Path

Numerical Index

Page

NOOLAEW

O 0

n
12
13

14
15
16
17
18
19

21
22
23

24
25
26
27
28
29
30
30
31

32
33
34



1SS 1, SECTION 573-125-801

151 63\

102629
158985 ——
11124;52**\:3; “ | (Ref. 159214 \
. L1 See Fig. 5)

121243 v

151722
2191

158962 ——— (L
21 91 .
151 632

151723

¢

159200%%

**Refer to page 1 for finish suffix

FIGURE 1. FRAME

Page 3



SECTION 573-125-801

3 <Ol 7002 5@-121243
! TS N Te—29
159203 __ ‘ A NN &—151658
(7 Leads) 176423, (1, ’ )
1776
(6 Loods)/163981 2\ | 557 \
155755 ~
159238 i \E _
/ + 2191—% eronn
B—=— 1516927 P
: X s
o i
by |: ] |
151631 ¢
mm B !
159225 o e ('3\ 121246
'55750 ' &=7002
N N 2|9I
B s 151632
Con e, 70314
P ﬁ S T R
N ' e . ARG TURRN I.r‘
\159238 Con Lk NS i b
(Ref. 159200 -~ ' EPERRN IERNORSN
See Fig. 1) ' I :;:‘\‘:‘*‘
Co Ph
s e
163482. ‘\""“:“ ! :S !
(S , o '
.
! '
! .!;

@%
110743 (Ref. 159214 e
41732 See Fig. 5)\ N
151685 Ref. 159214 - - b
0 See Fig. 5) - Qo ;', . /_t;f!
Ty 159213 %69 P O\ T
153442 158992 121246y . 1 - ;
¥
R AN 151632~g»5§’\7002 yanggoz
151293 159212 an 191631

FIGURE 2. FRAME (Continued)

Page 4



1SS 1, SECTION 573-125-801

(Ref. 126912
See Fig. 2) 85935

S 2669 \\@Q@ 102214

102212

(Ref. 158972

See Fig. 5) Y
\\ :

126901 —
151632
P ,
2669~~~ 1 DR 2 3@
151606 4 i T~ 2
~ P v ||l — 126902 ~~o )
s e 2191
7 P ////
,// /// |‘g //
Pt N R 2191 e
N /,{ \ <\\
126914 s s ©@——15163Z e
o T -7
2191\ }' ® -7 151630 160474
158973
151692—@P > /
5ﬁ-lss%a
R—— 7248
— 158999
158967
158978

151442 —

FIGURE 3. TAPE WINDER

Page 5



SECTION 573-125-801

s
1021 R
e
@
(N g
/ 1612 “
7 ~J [
269151 szl !
[
|
!
Q |
- Y "
7 / ) eesL (¢ *614 235 |
<~ @ ~£2z86 986851 “39y) |
T AN I
96€9L e
@. - 528¢L RN
59
86851 S~ o10se !
916921~ Q% |
“ T seess !
iy
W . i
! AT 996881
oL @V&
O —ricos
AN

(g 614 @05
206921 312Y¥)

e oA _ Y

\

TAPE WINDER (Continued)

FIGURE 4.

Page 6



1SS 1, SECTION 573-125-801

151631 e
29N -7
70314 <

<

@r

131301

7 \ 2199
158974

3438
2669
112626

126912

N

FIGURE 5. TAPE WINDER (Continued)

Page 7



SECTION 573-125-801

X13ns ysiuyy soy | Bod 04 4 oY,

*adoy ssa|poy> yyim A|uo asn 10y 34b pup $sD|6 PaOUIWD| DB

*Z1 2nBig uo umoyg A|quassy 39D 94691 Yim paddinba ‘apim .p| Aq Buo| ,g8/g-p7 A|e4owixoiddo 310 suiq asay)

puo Ajquessy Jojosodes g48YOE 344 SIPN|DUL OS|D 44, /48/6 1 YL *531n1D8) 353U} JO JoY415U SDY A|qUBSSY UIG 44E9/091 3YL *43UIGED

3y woyy pupys Bus|puoy adoy ayy 4o |oacwal jnoyyim A41ondos adoy

ayy Buimaia 1oy jois o yyim paddinba s1 A|quassy uig L 4181621 @Yl

wsL86L61 04 101|09943) *Yd4ims uup|D ||ny ulq D ysim paddinba ) A|quassy ulg 486591 YL

## (81641 PUC 44£9/091 40 Hod

(An120do3 BUIMaIA J0) 10|15 WAIM) 4a 18161 O 4D1|N23Y G
288661 PUD 44865791 ‘44€9L091 4O ¥

L2161
@ (pouiolS) @—es9611

Z51161
Wivil— 2ovoLL
£¥98¢ 1 N9 £8r091

9659091 —

£8v091—
|
®

*ZL @nBiy wo
umoyg A|quassy 390D 965791
pup Ajquassy Joyoindss 90/£91
866€ BU4 SIPN|OUl OS|D 4486GY91 YLl  i3ION

—LEFIGL
—1612

9%86L61G)
09091

161z, 096851

83/7, l
N

160763**,164598**,179181** and 197987** TAPE STORAGE BIN ASSEMBLIES (WITH MOTOR)

FIGURE 6.

Page 8



ISS 1, SECTION 573-125-801

**R f rto page 1 for finish suffix

158957 5:
~_ ﬂ

T~ 158958

S 82702

el
v

2191 :g.%
(-]
—8

158960
3598
2191

151631 —

FIGURE 7. 159202** TAPE STORAGE BIN ASSEMBLY (WITHOUT MOTOR)

Page 9



SECTION 573-125-801

/ Gle6s1

IrrZst
6992
vL6ELL

A
e

/

80T65 1

‘9volL

£02651

60266 1

159218 LATCH ASSEMBLY

FIGURE 8.

Page 10



1SS 1, SECTION 573-125-801

82Z661

YZLIS
6992

£TT661

026921

2Tesst

€691

A2 4] e—
a vz
) Q { ™ Z10Z01

Q
Vad!

H—- svzsel

B—zoevol

@@éamw_

— £0z86

159222 TAPE WINDER REEL ASSEMBLY AND 159223 TAPE SUPPLY

FIGURE 9.

REEL ASSEMBLY (LOW SPEED)

Page 11



SECTION 573-125-801

"Gl aInbi4 935 os|yy 41y UCIIODIJIPOW 9P L6/ L 4O HDds

££80L1

¥/£80L1

8lLILL—y,

€991y

83 O-
@
/ oﬁmu_

618211

64804\

948041

gleeel
7@

091 \

n_o.o.o_

170835 TAPE WINDER ASSEMBLY (HIGH SPEED)

FIGURE 10.

Page 12



1SS 1, SECTION 573-125-801

179381** Dim. "A" 5 9/32"
197583** Dim. "A" 411/16"

160478#% —_|
(Early Design)

160478**

(Late Design) \

e

160478** Dim. “B* 3 1/2°
197985** Dim. " 5 | /4

PErS 7
& TNy | -
" [} -
iy I ) PR
Moo~ N ) e
/’uf \"'\ -
-~ 2 e ! -7
- 2% | -
PN ~
Ed AR ~ -,
R S N | P
€ 5 EES ~ -
3y 3L ~ b
< ~ 1%
\\\ \\
AR TN 1
N ~
> ~ I
X ~ |
§\ \\
S o ~J |
3 ~ ]
X ~ P
X ~ -
X ~ | ~ X
RS e ! z, \Me”
A Ry [
(Ref. 159200** s ~. - |
B
. ~ P
See Fig. 1) A ~ I« '
-~ ~ s '
N~ ~ ' H ]
"~ S ] 1
N - 1' ! PRAET IN
.
$ - K -
P U LSPIS
M rd 7 oy
& IR "W
K] ‘- s 7] !
~
[ AN ~ ] |
T\ Pid Y ~ '||
~
w - X4 !
[ g \\\\. |
S
>~ |
e o
-7 |
/’ 1
- 1

**Refer to page 1 for finish suffix

FIGURE 11. COVER (OIL SHIELD)

Page 13



SECTION 573-125-801

%Y@
A|quassy 1904u0) 0G/€9 L ® _— 85900 a\\.\\\
868Y0€ ©4 401|n22¢ ®
($90106- uot4po14103dS) |89z /| 04 401|N23d @
868YOE PUP 189Z/1°90££91 10 Hod JoN O .

-
-

(Buo u/) 968V0E®
Buo1 «9) 296910,

/&m«om ®

@—665¢
o 1804 @ L1506 @ Mvovom
/ %w%mmu_ " @\ LEL161
i J ) \@\ @ M/.__/ )
M " 9
a_ﬂ@ :
®©
wamm@

E—wwrp
W/ 7£886@®

/ ‘ /: 614 o0g ﬁ\ SG/561

654091 "33Y)

65L891®

(9 614905

192091 *32¥) . &
(9 *Biy s /

#9091 *30¥)

Specification 501065

163706 AND 304898 SEPARATOR ASSEMBLIES AND 172681

FIGURE 12.

MODIFICATION KIT TO PROVIDE BIN FULL ALARM

Page 14



1SS 1, SECTION 573-125-801
151637
: Q,//nom
110743 s
152893~Q/
170988 ____—-—-‘(l 39335\
—170771
116783
)
) Fe
155751 = ”8609/ \2—120139
L %
6 2191
49 / 151630
72088
*89996
*84040
“41732 g;‘g pu
c\) / *74728
*
o %g —*17088] 151722
. &( 7002
"74728 o 9
a0 H- 121247 2606
G@ "~ *170887 2191
*82548” B 74754 — 7002\
I \ &
, ~J*170881 *74728 172262 @@15%3]
@ *82548 *170882 *74728 /
g@g'\ /282548 /170881 :%,\
*82548 / Q@ B/\ N
74728 / :
Q 9@ - 172260/
2191 121247
N - 7002
151722 — . 2191 S
NN 151632
e 172261 170878%*
\ 2191
3598

*170880 Tight Tape and Low Tape Contact Assembly

**Refer to page 1 for finish suffix

FIGURE 13. FRAME

Page 15



SECTION 573-125-801

156768 —§
no2s—=

-

©

160484

151630—F
2191—%

2913
151722—§,

*170999 Chad Box Assembly

+Peculiar to 170800**
(See Figure 12 for separator and alarm contact
assembly peculiar to 173718**)

171167/

Thel73718** Bin Assembly is equipped with bin full alarm, the
170800** Bin Assembly is not.

These bins are approximately 24-3/8" long by 14" wide, equipped with
clear laminated glass and a chad box for use with fully perforated tape.
**Refer to page 1 for finish suffix

FIGURE 14. 170800* AND 173718** TAPE STORAGE BIN ASSEMBLIES

Page 16



ISS 1, SECTION 573-125-801

(s6Zz0§ uonoa1y109ds)

‘0l InBig esosiy ‘soar s o leglsl  E99%ESLE NW?:
pup A3||nd/m 1096 pap|now apiacid N\ / N
O} 41 UOLIDOIJIPOW 9F 6/ 1 §O HPd+ ?@ “
wmomn/ _om
zsos1—_,__®

:74 § VA TNy \7
e ®—200s

Tl M/aa

T~ TT—ée8e5 1

27761z
E9I81 . G

0g9161
m_omN_'/
1612
I/@@@

.

@ - >/V

878041

_— OpEvLL
M/ 2E9161

9911

®

m /m 18041
£668S —/

O

IS

2 VL6ELL

—_

699¢
8EveE

6L11LL

£

[¢]

/ \Q
T\ G
ma/

AN

(O
& _VR l

218041 [

&S ' “¥0506 " 9180LL
©G— 1612
| &
162241 lZList
- o
.. _@ 0£9161
@ / //&_N
0Z80£1 cooz

@
@S (21266 *19¥)
¥~ (o5 iew)
(seve *39v)

S1¥Vd NOISIa ANV3

mwma@ o

SP99LIN_

AD

\
L

fmmvm L))
(6992 *32¥)

\vaﬁ *393) )

3

- 618041

6€91S1

&

-

FRONT PLATE MECHANISM (HIGH SPEED)

FIGURE 15

Page 17



SECTION 573-125-801

10Zvs1

\wwmot
"o~ -~
200, —@® ~ <
Biz—*
%82\@ iz
SEBIQ@
=~ (1 By 905
-~ :_ .
VL6ELL $8685 1 “4RUIN_ o
6990~ 6 29611
0EB0ZL geve — @ &

¢ £280/1 "

9280/1 "

i

1£9151
T6TLL~ @\
\
_82/ 6tz
1612 @
N Ze9151
& \
/80 151 scsccl

REAR PLATE

FIGURE 16.

Page 18



ISS 1, SECTION 573-125-801

x1§40s ystuny 104 | a60d 0} 1943y,

Ajqu ssy 190D £2€061 §° HPd )
9LSVLL 0 Hod @

¢eLIS1

U6 @

I O— B

6LSELL £26061

[ X

232@

$5551Q
N
M \ s

/) 9o

161z

6E6¥L1 .%

SV Ll —__ %\Nmo@\ svislo

/ - we0s6YLL
C TR
.25

£5%11 — g |

&Ia&
&~ 9151

664551

FRAME AND ELECTRICAL COMPONENT

FIGURE 17.

Page 19



SECTION 573-125-801

(S8¥ 105 uonDo13192dS) 413 U 1HO3131POW OYEES | 4O MDG+

- s
et €991+ Ne\e&: N oo 6L11£1
1 ~ o )
p N ! - S (8EYE "13Y) d
e !
LN “ P
161z - "
N T
19986 1+ il \
Pl 902621
7 80z6£1
6 EE9I01 559611 bl ,
%S << S n/ 52802
1L¥091 *323) LY %ﬁ Te. L 3%2/\_ - Do
OY. sest . %
SRR oz | Mmot
81z (6992 “42¥8) —ga- < !
~e® e -, L
gezzc1 YL oo b
\Pos06. .
EoH

| o 4@ Q%//_SN
\ 1z£151

@@b/o%_n_
i //a_u
200,

—— e

(¢ *6iz 005 & IR

106921 "19¥) —\ . ™. \
e\
z6TeLl
~ -

é\\ o

\
@@ —19¥9/
61z

8180£1 }—— sse6/1

L ovevsi

2 Ze915 |

L-/

leslsi~qp

24741
© ¢~

FIGURE 18. 176176 MODIFICATION KIT TO PROVIDE BELT DRIVE FOR LOW SPEED TAPE HANDLING

Page 20



ISS 1, SECTION 573-125-801

121247

A5
N //\\ /7002
~ 7 ~@

* a0’ \
151631

*Part of 174474

Specification 500715

FIGURE 19. 174472 MODIFICATION KIT TO PROVIDE AC LIGHTING FOR LTHS STAND

Page 21



SECTION 573-125-801

194201
®3598 /
@21 91— ©@

174579

- "':

< ¢ e

~ :: (Ref. ‘! 74950
E:\\\': See Fig. 17) 125181
u: :I\ RS /
.
P :: 2

.’\ef{ i

w e~y

T~®174570
174572

®Part of 174578
@ Not Part of 174569

Specification 502305

FIGURE 20. 174569 MODIFICATION KIT TO PROVIDE END-OF-TAPE CONTACTS
ON TAPE HANDLING STANDS

Page 22



1SS 1, SECTION 573-125-801

2}\
174581

155750/
/ 115535

1 S/ 151630

/3 ,%’_’“”"4629 / 29
an ;g Kh-17420¢ /

219

P AN @ 174937+ 151631 B06-® 176242 T
174652 — / \ ®‘9°327.t %
2191 174654 >
. 170807
3606 © S~174938%+
170996 — 165267 > ’5o
125011
® >
«—110743
. \;O&\l51685
o 2191
®2|9|//‘715|630/
@151630

(DPeculiar to 174626**
@pPeculiar to 190328**
170999 Chad Box Assembly

%@19%12

155750 The 174626** Bin Assembly has the bin full alarm switch centrally located

in the frame base. The 190328** Bin Assembly has the switch located at
the rear.

These bins are approximately 36-3/4" long by 23-1/4" wide, equipped
with ribbed plexiglass and a chad box for use with fully perforated tape.

**Refer to page 1 for finish suffix

FIGURE 21. .174626** and 190328** TAPE STORAGE BIN ASSEMBLIES (With Motor)

Page 23



SECTION 573-125-801

193230 Modification Kit  Specification 50326 171463
/
|
157233
[ 2
! \ 125315
139335 —S | 146967 A
, , 125315 o
[}
meo 1! &
' o® \@<171609
151657 1 O 2191
| { \3598
|
|
? ! i/ 151657
G‘D\ 1
S 29 ! | X 171644
L\ Y %
I T TN
Supplied | 118609
w/171610 )
\ ~ *Replacement part
® numbers not assigned.

@ 116783
N ® A (,’ ﬁ\

U 5 BF B o

>~ @ . /*s 171644

@ Supplied .

w/171461 **Not Part of Mod. Kit.

174815 Modification Kit

SEecificoﬁon 50222S

FIGURE 22. 174815 AND 193230 MODIFICATION KITS TO PROVIDE 48V POWER SUPPLY

Pag 24



ISS 1, SECTION 573-125-801

LPOLLL 40 Hody

(z °614 935
€0C651 " 319¥)

/

~_ovse
@ @ 0%81S
€555 1 \
8686 \ _ s

w96t 5 7z

(9 *613 905 /g
¥S9091 *4oY) J._"//
PN

Specification 502265

177035 MODIFICATION KIT TO PROVIDE TAPE BIN LOW ALARM

FIGURE 23.

Pag 25



SECTION 573-125-801

X1340s ystuiy Joy | Bod o) ajey,,

*adoy pajosoysed

A1105 yam asn uoy X0q poy> o pup sso|Bixald paqqus yiim paddinbs

"9PIM W1 Aq Buo) ,8/g-pz )aipwixouddo sy Ajquiassy U 4abEZ8LIL 2Y)

A|qu ssy xog PPYD 6660L1«

SISl w— £59%11
N —
a, D— 7079/1

Ex_\m\“, T corop1 1e9161—

£r985 12 @
969091~ wa¥Z8L1 l61z—e
096851y 0@~ gecr
H \

0 3 161z .
< m Q \“\ ££28L1
grwes -

159611 -

- ~

89IS1
ErL011 — e eeBzs I —au

EvL0lL—

1612

856 \ .-
~,.0

Yy / ) e /.,,,.
@ 58%@/

e S or98s 1
= |
d . N - |
! > w080s1  speps” 0@ Fww\ l£9161 !
w161z / o®\ - |
'S 144474 86SE” "/ zoos 2\ 0881S1~ o | C-.
0E91S1 1612 y1¥z8 mwo_m.—lp.,“, ' Sy o— 92lolr
P % m VO~ sos9s1
6ez821—E R N 7 S
0 1 eezazl C— I ®— 1612 %/ sess1i
A— orsos) a~ !

269151 N

178234** TAPE STORAGE BIN ASSEMBLY (WITH MOTOR)

FIGURE 24,

Page 26



1SS 1, SECTION 573-125-801

¢ \
2846
g 174695 & @? e s _ 2191
3 NS T e
174806 H/L\._ \ ; 4439~ 2 Q1| 151630
174877 LR\ : || | \

< 190330
=~ 155754
K 158602 158987
173715 /

' t 2191
o’ 190591 15163

ALY 152
; ﬂ/ 3598
/GQ 2 35/? 2191
\ \' I

119652 151722 —§ 70314
\e & | QJI \21’91
-
177872/ Y || ©C
. X 151632
156740 -3
\
2191
2191 @@
AW0) \
K N 190541 2191
146225 S 5/
151632 ! . =y ‘o
29 7002 " N ¥
N
T \ 4 ‘ . 151630
151630 ) .' ‘.‘»? S5 — )
/e 190588 3 1 151630
nesz 177872 \ | " ¥ a1
D ra

—&® 7599
3598 & 5

FIGURE 25, FRAME MECHANISM

Page 27



SECTION 573-125-801

)/ M’
- 190630 _
. 190547 s
! / / ;05“ 151630~ —
..443 146205 2191
__%190589 M /
o 2669
82860’§ /‘90545 ‘l
\ LT = 98O — 11262

- 36463 3555‘»_.- &

N =/ I 93582 ‘ -
i — © 190323
/ : 162725 ——
2191 : wy ) @150311
151722 =T S Niosss —
/ i o
146312 7 0543 @\?ﬁ 173116 — 7
P o : J i
2191 5 1; — L
\ Lol | & 0000 O\ *’ 89897
o ©\ o W {7 /
NUERIE D\ 2669
/ 190590 ISR \"A;“ T O
151631 NG A /m
P\ ey’ &
71840 'IE wl » : 190637
N S T T | |
\ % !:. ) ?:;:‘ 102629 2191
N N 70314 /
- ! \\\ 1 b E e . ¢
,,,,,, > RN SRR \[ja"@ 6\
et BESSNGN o \ 306
———— BT K 7002
\ 151631
> | wg g
190522 190593 -
N ,2191 RN
\: / A \-\Y\‘ ‘ > )
\ G ] \\\ ~ -’—: ________

(Ref. 190601
See Fig. 26)

119652

110743
190553

151723 \m@ ~ ‘

| a ®Used on H/L Stand
2669 9 D— 119653 ®Used on L/H Stand

FIGURE 26. FRAME MECHANISM (C ntinued)

Page 28



1SS 1, SECTION 573-125-801

178 195754
o

34439 __

@ 0
~ 142970
®~219

> 2191-8
119651 1 28272’@
N\

"'k""/‘l"'?OélO ﬂ—'. &
SN oy "-,

015172 —9

1906094@

9% ~ o29—

153819,/ 190611 :
70073 ,

*170812

*170999 Chad Box Assembly
(Not part of 190596)

The 190596 Bin Assembly is approximately 36-1/2" long
by 18-3/4" wide, equipped with ribbed plexiglass and for
use with fully perforated tape.

®Not part of 190596

FIGURE 27. 190596 TAPE STORAGE BIN ASSEMBLY

Page 29



SECTION 573-125-801

FIGURE 28. 190594 TAPE SUPPLY REEL ASSEMBLY

1
35551 \s
17118(60 Q®
NG \\‘74283
/ 41663

123700

Adjustable for 11/16", 7/8" of 1* Tape

FIGURE 29. 190595 TAPE WINDER REEL ASSEMBLY

Page 30



I1SS 1, SECTION 573-125-801

151819 154335—
2191 —_
7002 — gy

151659 :

/]7‘:2;124
3
‘ 153480
5 \ 291 e
‘@._ 151657 \
~ S =7
\1248 (®)
89969 D .
7002— |
;@ 2191 :b !
- ]
2191
@ ' !
1
1

125015 —

1692 w/155591 a0—F

77902——

} Part of 174856 | S 75750— &
H suppned]y ~, Cable S

'
I

=8

77902 —

151427"'@@

]
| I
“ 3 L 90789

RN } \@<62358

155591 —

b---5

\160229

~

146327
/

K
__._;:'//_

K

‘S--7

g
4

————eceseneneed’

\s

116783 pN
120394 —

Part of 153477

Cable Supplied

S
w/116783

**Refer to page 1 for finish suffix

FIGURE 30. 174855** LINE RELAY MODIFICATION KIT

Page 31



SECTION 573-125-801

. 151819 — SR 151626
79802 B i.——nszs
980 — R, !

3606

99803'—% 6827

114626;\

/
29
125015/ ®

174853 * 75750

151692\

21917,

r-—-/"
7

[

\
5

g
8\
@

$

/7002
2191
151626 Part of @. / 151659
\{1 90014 Cable Q%(

*#Refer to page 1 for fini-h suffix
FIGURE 31. 190011* OPEN LINE AND BUSY LINE MODIFICATION KIT

Page 32



1SS 1, SECTION 573-125-801

15871 9\
)] 9652"’@

e P
s 7
T Lo

el DL L LD L D A i i

a2

e P ey,
o "

2
o
\*.‘-". pod

P e L e A

\

LTHS FRAME

Specification 502605

/
/
y

FIGURE 32. 194169 MODIFICATION KIT TO PROVIDE A RIGID TAPE PATH

.

Page 33



SECTION 573-125-801

Part
Number

1046
1156
1178

1189
1205

1248
2191

2199
2449
2658
2669

2846
3438
3598

3599
3606

3624
3640
3646
4814
6035
6827
6970
6994
7002

7599
7825
8330
8567
34432
34439
35551

36273

41663
41732
41974
55010
70073
70314

70410
70497
71840
72088

72468
73175
74011
74283
74728
74754
75231

75750
76086
76395
76396

Page 34

Description and
Page Number

Screw, Shoulder (6-40) 10
Screw (2-56 x 9/16 Fil) 25
Screw (2-56 x 7/16 Fil) 23,
27, 29

Screw, Shoulder (6-40) 15
Screw (3-48 x 19/64 Flat) 23,
29

Screw (6-40 x 1/2 Flat) 31, 32
Washer, Lock 3 to 10, 13 to 29,
31,32, 33

Nut (7/16-32 Hex) 7

Washer, Lock 11, 27, 30

Nut (6-32 Hex) 31

Washer, Lock 3to 7, 10, 11,
17 to 20, 27, 28, 30

Washer, Flat 27

Washer, Flat 5,7,17, 18

Nut (6=40 Hex) 3 to 6, 8, 9, 10,
14 to0 18, 21, 22, 24, 26, 27, 28
Nut (4-40 Hex) 4, 14

Nut (6-40 Hex) 3, 4, 15, 18, 20,
22, 23, 25, 28, 29, 31, 32
Washer, Flat 25

Washer, Lock 14, 15, 25, 29, 32
Washer, Lock 24

Washer, Lock 6

Screw (1/4-20 x 5/8 Hex) 27
Block 31, 32

Nut (3/8-32 Hex) 16, 26
Bearing, Ball 6

Washer, Flat 3,4,5,7,8,9,13,
15 to 18, 20, 21, 22, 25 to 29,
31, 32

Spring, Compression 27

Spring 6

Washer, Flat 33

Washer, Flat 28

Washer, Flat 10

Screw (3-48 x 17/64 Fil) 27, 29
Screw (10-32 x 3/8 Flat) 5,12,
28, 30

Washer, Flat 25

Spring 28

Washer, Flat 11, 12, 30

Plate, Clamp 4, 14, 15

Spring 5

Screw, Shoulder (10-32) 6

Nut (3-48 Hex) 23, 29

Washer, Flat 4, 6,7, 8, 14, 16,
17, 26, 27, 28

Resistor (1000 Ohm) 31

Nut (5/16-32 Hex) 6

Nut (7/16-32 Hex) 28

Screw (6-40 x 1-1/16 Hex) 15,
17

Spring 5

Washer, Lock 8, 16, 26

Screw, Shoulder (6-40) 21
Washer, Spring 11, 12, 30
Terminal, Contact 15

Spring, Detent 15

Bushing, Insulating 31, 32
Resistor (3000 Ohm) 31

Washer, Insulating 31, 32
Washer, Spring 6

Disk, Friction 6

Washer, Felt 6

Part
Number

76450
76461
76474
77140
77351
77902
79523
80273
80334
80612
80755
82414
82474
82547
82548
82702

82860
84040
84579
84990
85931
85935
86873
89406
89897
89969
89996
90033
90239
90480
90504
90511
90789
90791
92260
93117
93582
96262BK
98203
98209
98222
98223
99712
98725
98832
99802
99803
99804
99805
99806
99807
99809
99978
100658
100831
101633
101981
102017
102212
102213
102214
102629
104302

104463
104807

NUMERICAL INDEX

Description and
Page Number

Shim (.028" Thk) 6

Washer, Flat 18, 20

Nut (10-32 Hex) 5, 17, 20, 23
Nut (9/16-32 Hex) 6

Washer, Lock 28

Screw (6-40 x 2-3/8 Rd) 31, 32
Screw (2-56 x 25/32 Fil) 31, 32
Washer, Felt 28

Terminal, Contact 14

Nut (8-32 Hex) 24

Bushing, Insulating 14

Knob, Detent 8, 2, 16, 26, 29
Terminal 24

Insulator (.094" Thk) 14, 15
Insulator (.062" Thk) 14, 15
Screw (6-40 x 9/32 Flat) 8, 9,
16, 26

Spring 28

Bushing, Insulating 15
Washer, Flat 28

Screw (6-40 x 1/4 Flat) 23
Post, Spring 6

Post, Spring 5, 6

Spring 28

Washer, Spring 30

Nut (10-32 Hex) 28

Washer, Insulating 31

Screw (4-40 x 63/64 Fil) 15
Stiffener 14

Resistor (3200 Ohm) 32

Nut, Capstan (9/16-32) 6
Washer, Felt 17, 20

Screw (6-40 x 13/16 Hex) 8, 14
Washer, Flat 31, 32

Washer, Lock 22, 23, 29
Washer, Lock 31

Washer, Lock 25, 27

Washer, Flat 6, 17, 28
Jumper (4" Black) 31

Gear (144 T) 11

Pinion (10T) 6

Shaft, Clutch 6

Cam, Stop 6

Screw (10-32 x 5/16 Hex) 17
Screw (6-40 x 3/8 Flat) 8, 16, 26
Screw (4-40 x 11/16 Fil) 14
Plate 31, 32

Insulator (.094" Thk) 31, 32
Insulator (.062" Thk) 31, 32
Plunger 31, 32

Bracket 31, 32

Spring, Contact 31, 32
Spring, Contact 31, 32
Connector, Plug (4 Pt) 25
Connector, Plug (2 Pt) 14, 21
Screw, Drive 27

Washer, Flat 17, 20

Nut, Thumb (6-40) 26
Washer, Beveled 11, 12
Plate, Inner Bearing 5

Plate, Quter Bearing 5

Screw (6-40 x 13/64 Flat) 5
Spring, Detent 3, 28

Pin 11

Spacer (.751" Thk) 15

Screw (4-40 x 1/4 Hex) 29
Washer, Flat 32

Part
Number

110126
110334
110743

111085
111086
111776
11777
112498

112620
112626
112627
112819
114626
114859
115535
116783
118578
118609
119467
119648
119649
119651
119652

119653

119655
120139
120394
120870
121243
121244
121246
121247
121402
123699
123700
123701
124741
125006
125011
125015

125120
125181
125218
125245
125315
125802
126901
126902

126912

126914
126915
126916
126917
126918
126920
126924
128272
129098
130683
131301
135038
139335

Description and
Page Number

Washer, Lock 8, 16, 26
Screw, Shoulder (4-40) 30
Washer, Lock 4, 8, 15, 16, 23,
26, 28

Spring, Contact 14

Spring, Contact 14
Connector, Plug (4 Pt) 4, 25
Connector, Receptacle (4 Pt) 25
Screw (6-40 x 3/4 Flat) 8, 9,
16, 26

Screw (4-40 x 1/2 Hex) 4
Nut (10-32 Hex) 7, 17, 20, 28
Nut (2-56 Hex) 23, 25, 29
Screw, Shoulder (6-40) 12, 30
Screw (6-40 x 2-1/16 Fil) 32
Connector, Plug (21 Pt) 19
Connector, Plug (6 Pt) 23, 26
Holder, Fuse 15, 24, 31
Clamp, Cable (3/4 ID) 24
Holder, Fuse 15, 24

Insulator (.032" Thk) 25

Ring, Retaining 28

Ring, Retaining 10, 14, 28
Ring, Retaining 23, 26, 29
Ring, Retaining 3, 18, 22, 27,
28, 33

Ring, Retaining 8, 11, 16, 19,
26, 28

Ring, Retaining 17, 20, 28
Fuse (1 Amp) 15

Fuse (.1 Amp) 31

Wick, Felt 28

Clamp, Cable (3/16 ID) 3, 4
Clamp, Cable (1/4 ID) 4
Clamp, Cable (3/8 ID) 4
Clamp, Cable (7/16 ID) 15, 21
Grommet, Rubber 26

Screw, Shoulder (6-40) 11
Plate, Locking 11, 12, 30
Guard, Pinion 6

Washer, Lock 8, 16, 26

Screw (10-32 x 5/8 Flat) 11, 28
Washer, Flat 23

Washer, Flat 6, 17, 18, 27, 29,
31, 32 ) )
Screw, Shoulder (6-40) 7
Screw (2-56 x 3/8 Fil) 22
Nut (1/4-32 Hex) 11, 12, 30
Spring, Compression 11
Washer, Insulating 24
Washer, Flat 14, 29

Plate, Inner 5

Plate, Outer 5

Lever, Stop 7

Guide, Stop Lever 5

Block 6

Arm, Release 6

Block, Mounting 5

Disk, Tape Reel 11

Spring, Friction 11

Knob, Tape Reel 11

Pin 29

Screw (6-40 x 11/32 Flat) 31,32
Washer, Lock 31

Washer, Lock 7

Screw (6~40 x 9/16 H x) 27
Connector, Plug (6 Pt) 15, 24



Port
Number

139380
142970
144343
146205
146212
146221
146225
146228
146236
146240
146242
146243
146327
146512
146547
146967
148128
148257
148281
148282
148284
150040
150536
150990
151036
151152

151335
151346
151427
151442

151540
151574
151606
151610
151626
151630

151631

151632

151637
151639
151657

151658
151659

151660
151685

151692

151693
151721
151722

151723

151724
151737
151819
151827

Description and
Page Number

Connector, Receptacle (6 Pt) 24
Post 29

Filter, RF 31

Beoring, Left 28

Hub 30

Screw (10-32 Spl) 30

Collar 27

Reel, Tope 30

Spacer 30

Shoft, Tape Reel 30

Core, Left Tape 30

Core, Right Tape 30

Insulator 31

Post 28

Latch, Core 30

Resistor (750 Ohm) 24
Washer, Flat 30

Terminal, Insulated 24

Cover, Rectifier 24

Cover, Base Plate 24
Transformer 24

Screw (6-40 x 5/8 Fil) 31
Spring 12

Washer, Felt 7

Screw, Shoulder (4-40) 25
Screw (4-40 x 3/16 Hex) 4, 8,
16, 25, 26

Stud 19, 27

Screw (6-40 x 3/8 Fil) 26, 28
Plate, Clamp 31, 32

Screw (640 x 1/2 Hex) 3, 5,
22,25

Lampholder 21

Grommet, Rubber 21, 24
Screw (10-32 x 1/4 Hex) §
Washer, Flat 20

Termina! 19, 22, 28, 31, 32
Screw (6-40 x 1/4 Hex) 3, 4, 5,
8, 15,16, 17, 19, 20, 21, 23,
26 to 29

Screw (6-40 x 5/16 Hex) 3, 4,
6t0 9,13, 16,17, 18, 20 to 23,
26, 27, 28, 29

Screw (6-40 x 3/8 Hex) 3,4, 5,
15,17, 18, 20, 27

Screw (4-40 x 1/4 Fil) 15
Washer, Flat 17

Screw (6-40 x 1/4 Fil) 19, 24,
31, 32

Screw (6-40 x 5/16 Fil) 4, 26,

28
Screw (6-40 x 1/2 Fil) 26, 31,
32
Screw (640 x 7/8 Fil) 16, 26
Screw (4-40 x 5/16 Fil) 4, 16,

23

Screw (6-40 x 3/16 Fil) 4, 5,
6,8, 16,24, 25, 26, 31, 32
Screw (6-40 x 9/16 Fil) 4,7
Screw (6-40 x 3/4 Hex) 17, 20
Screw (6~40 x 3/16 Hex) 3,9,
14 to 17, 19, 22, 23, 26 to 29
Screw (10-32 x 3/8 Hex) 3, 4,.
10, 28

Screw (10-32 x 5/8 Hex) 11
Screw (4-40 x 11/64 Hex) 14
Jump r (3" Black) 31, 32
Strap, T rminal 19

NUMERICAL INDEX (Continued)

Part
Number

151880
151982
152109
152110

152124
152441
152893

153442

153464
153477
153480
153481
153484
153492
153534
153537

153538
153577
153631
153817
153819
153839

153841
154335
154406
154452
155591
155750

155751
155752
155753
155754
155755

156226
156501
156536
156540
156632
156740
156747
156768

156877
157233
158286
158542
158601
158602

158640

158643
158717
158719
158720

Description and
Page Number

Nut (4-40 Hex) 25, 26, 32
Lamp, Incandescent (6 V) 21
Filter 32

Brocket, Resistor Mounting 31,
32

Spacer 31, 32

Washer, Flat 5, 10

Screw (4-40 x 1/4 Hex) 8, 15,
16, 26, 28

Screw (10-32 x 1/2 Hex) 4, 19,
27

Block, Terminal 31, 32

Cable w/Terminals 31

Resistor (6,750 Ohm) 31
Resistor (5,800 Ohm) 31

Screw (6-32 Spl) 27
Connector, Plug (3 Pt) 8, 16
Washer, Flat 24

Screw (6-40 x 9/32 Fil) 20, 23,
29

Screw (6-40 x 7/16 Hex) 4
Washer, Felt 7

Network, Spark Suppression 15
Screw (4-40 x 3/8 Hex) 29, 32
Washer, Lock 23, 27, 29
Screw (6-40 x 5/8 Hex) 4, 17,
18

Screw (6-40 x 9/16 Hex) 17
Screw (6-40 x 9/32 Fil) 31, 32
Block, Terminal 19, 27

Cover 19, 27

Capacitor (220 mfd) 31
Sleeve, Insulating (3/32 ID x
1/2" Ig) 4,15, 21, 22,23, 27,
29, 31

Sleeve, Insulating (1/8 ID x 1"
lg) 15

Sleeve, Insulating (5/16 ID x
1/2" Ig) 19, 23

Sleeve, Insulating (1/8 ID x
1/2" \g) 4, 22, 25

Sleeve, Insulating (1/16 ID x
1/2" |g) 23, 27, 29

Sleeve, Insulating (11/64 D x
5/8" Ig) 4, 14, 19, 28

Hub 17

Screw (6-40 x 7/32 Fil) 31
Screw (4-40 x 1/8 Fil) 31
Screw, Eccentric (4-40) 26
Screw (6-40 x 13/32 Hex) 33
Screw (6-40 x 7/32 Hex) 27
Screw (6-40 x 19/64 Hex) 25
Screw (8-32 x 9/32 Hex) 8, 16,
26

Washer, Felt 17

Screw (6-40 x 2-3/8 Flat) 24
Transformer 21

Spring 27

Connector, Plug (14 Pt) 23, 29
Connector, Receptacle (14 Pt)
27

Motor, Shaded Pole (115 V AC)
8, 16, 26

Blade 8, 16, 26

Bracket 33

Shaft 22, 33

Roller 28, 33

Part
Number

158759
158952
158955
158957
158958
158959
158960
158962
158963
158964
158966
158967
158968
158969
158972
158973
158974
158975
158976
158977
158978
158979
158980
158981
158983
158984
158985
158986
158987
158988
158989
158990
158991
158992
158995
158996
158997
158998
158999
159198
159199
159200**
159201
159202**
159203
159204
159205
159206
159207
159208
159209
1592°)
15921
159212
159213
159214
159215
159216
159217

159218
159222
159223

159225
159226
159227
159228

1SS 1, SECTION 573-125-801

Description and
Page Number

Post, Spring 28

Channel, Mounting 9
Panel, Gloss 8, 9, 16
Strip, Retaining 9

Pad, Felt 8,9, 16

Liner 9

Bracket 8, 9, 16, 26
Bracket, Front 3

Bracket, Rear 3

Bracket, Bearing 4, 20, 27
Plate, Bearing 4, 6, 17
Stud 5, 17

Stud 5

Bracket 3

Bracket 7

Depressor, Chad 5

Shaft 7

Hub, Gear 7

Block, Mounting 5

Block, Mounting 5
Bracket 5

Pulley 7

Bearing 7

Gear (1447T) 7

Bracket, Mounting 7
Arm, Tape 6

Arm, Tape 3

Bracket, Clutch Bearing 5
Bracket 3, 27

Bracket, Mounting 5
Capacitor (20 mfd) 3, 19, 27
Bracket, Mounting 3, 19, 27
Capacitor (15 mfd) 4
Bracket, Mounting 4
Bracket, Mounting 4

Stud 3, 27

Belt, Drive 7, 17
Retainer, Speed Nut 3
Post, Spring 5

Retainer, Tape 11, 30
Gear (144 T) 6

Frame, Tape Handling 3
Core 11

Bin Assembly, Tape Storage 9
Bracket, Connector Mounting 4
Connector, Plug (2 Pt) 4, 22
Strip 10

Bracket 10

Shaft 10

Strip 10

Bail 10

Bail 10

Switch 4

Shield, Switch 4

Bracket Switch 4, 15
Bracket, Support 7

Spacer (.078 Thk) 10
Bracket 3

Bracket 3, 28

Latch Assembly 10
Reel Assembly, Tape 11
Reel Assembly, Tape 11

Cable Assembly 4
Cable Assembly 4
Core, Tape Reel 11
Core, Tape Reel 11

**Refer to page 1 for finish suffix

Page 35



SECTION 573-125-801

Part
Number

159238

159841
160191
160229
160471
160472
160473
160474
160475
160478**
160479
160482
160483
160484
160485**
160652
160654
160655
160656
160757
160758
160759
160760
160761
160762**
160763%*
162358
162725
162865
163481
163482
163486
163706
163750
163759
163761
163762
163763
163764
163981
164596
164597
164598**
165267

170771
170800**
170801
170807
170809
170811
170812
170813
170814
170816
170817
170818
170819

170820
170821

170822
170823
170824
170825
170826
170827

Page 36

Description and
Page Number

Connector, Receptacle (2 Pt) 4,
14,21, 22

Wrench, Allen 23

Plate, Bearing 6

Plate, Mounting 31

Shaft 11

Hub 11,12

Block 11

Stud, Eccentric 5, 17

Stud, Eccentric 7

Cover, Qil Shield 13
Grommet, Rubber 13

Belt 8,16, 26

Bearing, Nylon 8, 16, 26
Bracket 8, 16

Cover 8,16

Separator 8

Window, Rear Plastic 8, 16
Shaft 8, 16, 26

Hub 8, 16, 26

Connector, Receptacle (3 Pt) 4
Chain 8, 16, 26

Liner 8

Guard, Tape 8,9

Channel, Mounting 8

Frame, Tape Storage 8, 9

Bin Assembly, Tape Storage 8
Diode 31

Depressor, Chad 28

Spacer {.125 Thk) 31, 32
Bracket, Switch 4

Bail, Winder Arm 4

Arm, Winder 4

Separator Assembly 8, 14
Contact Assembly 14
Separator 14

Shaft 14

Arm, Sensing 14

Spring 14

Bail, Mounting 14

Cable Assembly 4

Cable Assembly 8, 14

Cable Assembly 4, 14

Bin Assembly, Tape Storage 8
Screw, Self-Tapping (10-32) 23,
29

Plate 15

Bin Assembly, Tape Storage 16
Hub 16, 26

Chute, Chad 16, 23, 26
Cover, Tape Bin 16, 26
Window, Plastic 16, 23, 26, 29
Box, Chad 16, 23, 26, 29
Pulley 2-3/4") 17

Puiley (2-3/4") 17

Pulley (2") 17

Lever 17,20

Rod 17, 20

Plate, Bearing 17

Plate, Mounting 17, 20
Guide 17

Bracket 17

Shaft 17

Stud 17, 20

Bearing 17, 20

Bracket, Support 18

Bracket 18

NUMERICAL INDEX (Continued)

Part
Number

170828
170829
170830
170831
170833
170835
170836
170873
170874
170875
170876
170877
170878**
170880
170881
170882
170887
170979
170980%**
170984
170988
170995

170996
170997

170999
171166
171167
171178
171179
171182
171186
171461
171462
171463
171502
171548
171609
171610
171644
171651
171921
172005
172159

172260
172261
172262
172291
172292
172293
172294
172681
173116
173342
173579
173715
173718%**
173766
173974

174335
174336
174337
174338

Description ond
Page Number

Bar 17,18

Plate, Front 17

Plate, Rear 18

Guard 17

Bracket, Clutch Bearing 17
Reel Assembly, Tape 12
Bracket 18, 22

Core, Tape Reel 12

Bearing 12

Spacer 12

Shaft 12

Stud 12

Frame, Tape Handling 15
Contact Assembly 15

Spring, Contact 15

Spring, Contact 15

Spring, Contact 15

Bracket 16, 26

Frame, Tape Bin 16

Separator 16, 26

Cable Assembly 15

Screw, Self-Tapping (*6) 16,
23, 26, 29

Bracket, Retaining 16, 23, 26,
29

Bracket, Retaining 16, 23, 26,
2

Box Assembly, Chad 16, 23, 26
Liner 16

Channel, Mounting 16, 26
Spacer (.2.0" Thk) 17

Belt, Flat 17, 20

Reel, Tape 12

Knob, Tape Reel 12, 30
Capacitor (900 mfd) 24
Resistor (450 Ohm) 24

Resistor (1 Ohm) 24

Relay 32

Capacitor (200-200 mfd) 32
Diode 24, 32

Transformer 24

Fuse (1.5 Amp) 24

Connector, Receptacle (6 Pt) 24
Spacer (.065 Thk) 31, 32
Latch, Magnetic 27

Insulator, Terminals (1-10) 19,
27

Bracket 15

Cover 15

Bracket w/Posts 15

Screw, Shoulder (6-40) 17, 20
Plate, Inner Bearing 18, 20
Plate, Outer Bearing 17, 20
Bushing, Shoulder 17
Modification Kit 14

Pin 28

Bail 14

Connector, Plug (50 Pt) 19, 28
Terminal, Plug Type 19, 27, 28
Bin Assembly, Tape Storage 16
Hub 8, 16

Screw (10-32 x 5/16 Hex) 5, 6,
7,10,17,18

Tubing 8, 16, 26

Reservoir 17

Holder 17

Wick 17

Part
Number

174340
174396
174472
174473
174474
174521
174569
174570
174572
174576
174578
174579
174581
174588

Description and
Page Number

Weight 17, 20
Stripper 29
Modification Kit 21
Bracket 21

Cable Assembly 21
Bracket 23
Modification Kit 22
Switch 22

Bracket 22

Cable Assembly 19
Cable Assembly 22
Cable Assembly 22
Cable Assembly 23
Actuator, Switch 22

174626** Bin Assembly, Tape Storage 23

174627
174628
174629
174652
174653
174654
174655
174656
174657
174658
174695
174705
174806
174815
174816
174848

Bracket Support 18
Plate, Connector 19
Bracket, Plug 23
Bracket, Base 23
Bracket, Switch 23, 29
Bail 23

Shaft 23

Switch 23

Stud 23, 29

Spring, Compression 23, 29
Holder, Card 27
Knob, Detent 23
Plate, H/L Name 27
Modification Kit 24
Cable Assembly 24
Pad, Felt 26

174853** Bracket, Mounting 31, 32

174854

Bracket, Mounting 31

174855** Modification Kit 31

174856
174877
174878
174936

Cable w/Terminal 31
Plate, L/H Name 27
Plate, Relay Mounting 31
Nut, Anchor 23

174937** Frame, Tape Bin 23
174938** Guard, Tape 23

174939
174943

Post 19
Channel, Mounting 23

174950*%* Frame, Tape Handling 19

174953
174973
176176
176177
176178
176242
176402
176423
176495
176644
176645
177035
177036
177038
177039
177040
177041
177042
177043
177872

Window, Plastic 23
Separator 23
Modification Kit 20
Plate, Front 20

Pulley 20

Plate, Nut 16, 23, 26
Washer, Flat 8, 16, 26
Cable Assembly 4
Transformer, Power 317
Gear (80 T) 12

Gear (19T) 17
Modification Kit 25
Bracket, Connector 25
Bracket, Switch Plate 25
Plate, Switch 25
Actuator, Spring 25
Cable Assembly 25
Cable Assembly 25
Switch, Sensitive 25
Roller 27

178234** Bin Assembly, Tape Storage 26

178235

178236
178237

Panel, Front 26
Lever, Arm 26
Bracket, Mounting 26

**Refer to page 1 for finish suffix



Part
Number

178238
178239
178240
178241
178242
178243**
178247**
178249
179176
179177
179178**
179181 **
179204
179206
179208
179209
179211
179381 **
179395
179500
179746
190011 **
190014
190024
190026
190154
190311
190322
190323
190324
190327**
190328**
190329
190330
190486
190491
190521

Description and
Page Number

Bracket, Switch 26

Switch 26

Stud 26

Panel, Rear 26

Bracket 26

Cover 26

Frame, Tape Bin 26

Liner 26

Liner 8

Channel, Mounting 8
Frame, Tape Storage 8

Bin Assembly, Tape Storage 8
Bracket w/Stud 20

Bracket w/Stud 17, 20
Pulley w/Gear (19 T) 17, 20
Gear (19 T) 20

Gear (80T) 12,20

Guard, Gear 13

Rod Assembly 20

Plate 21

Modification Kit 12,17
Modificatior Kit 32

Cable w/Temminals 32
Plate, Mounting 32

Plate, Relay 32

Resistor (550 Ohm) 32
Cable Assembly 28

Plate 19, 28

Cable Assembly 19, 28
Latch Assembly 28

Bin, Tape Storage 23

Bin Assembly, Tape Storage 23
Cable Assembly 23, 29
Cable Assembly 27

Switch 27

Spacer (.042" Thk) 27
Bracket, Front Mounting 27

NUMERICAL INDEX (Continued)

Part

Number

190522
190524
190526
190527
190528
190529
190533
190536
190537
190539
190541
190542
190543
190544
190545
190546
190547
190548
190550
190551
190552
190553
190554
190555
190556
190557
190558
190559
190561
190584
190585
190588
190589
190590
190591
190593
190594

Description and
Page Number

Pulley (V) 28

Hub 28

Post 28

Lever w/Post 28

Gear (34T) 28

Gear (41 T) 28

Gear (88 T) 30

Bearing, Right 28

Bail 28

Shaft 28

Post, Tape Guide 27

Am, Tape 28

Lever w/Hub 28

Post 28 .

Guide, Tape 28

Bracket 28

Bail, Latch 28

Post, Latch Bail 28

Core 30

Am, Tape Brake 28
Collar 28

Post, Contact Operating 28
Bracket, Contact Mounting 27
Bracket 28

Bracket 29

Guide, Tape 29

Channel, Window 29
Window, Plastic 29
Frame, Tape Storage 29
Post 27

Brake, Roller Mounting 27
Brake w/Post 27

Post, Spring 28

Plate, Right Bearing 28
Plate, Left Bearing 27
Post, Spring 28

Reel Assembly, Tape Supply 30

Part
Number

190595
190596
190601
190603
190604
190605
190608
190609
190610
190611
190612
190613
190630
190636
190637
192176
193230
193661
193662
193663
193940
194169
194200
194201
194426
197583**
197985%%
197986
197987 **
197988
198069
198076
199114
199824
304895
304896
304898

ISS 1, SECTION 573-125-801

Description and
Page Number

Reel Assembly, Tap Winder 30
Bin Assembly, Tape Storage 29
Frame, Tape Handling 27
Belt (V) 28

Roller, Spring 28

Rollier, Spring 28

Bracket 29

Bracket, Bail Mounting 29
Shaft 29

Bail 29

Switch 23, 29

Bracket, Connector Mounting 27
Post 28

Strap 29

Post 28

Terminal, Plug Type 19, 28
Modification Kit 24
Reservoir 17, 20

Holder, Wick 17, 20

Wick, Leather 17, 20
Modification Kit 20
Modification Kit 33

Bracket 22

Arm, Tape 18, 22

Roller 3, 22

Guard, Gear 13

Shield, Oil 13

Guard, Tape 8

Bin Assembly, Tape Storage 8
Deflector, Tape 8

Plate, Nut 33

Bracket, Clamp 33

Chute, Chad 29

Bracket, Stop 7

Separator 14

Arm, Sensing 14

Separator Assembly 8, 14

**Refer to page 1 for finish suffix

Page 37
37 Pages






TELETYPE CORPORATION
Skokie, Illinois, U.S.A.

SECTION 573-136-802TC

Issue 1,

March, 1966

28 APPARATUS CABINET (LBAC) FOR REPERFORATOR TRANSMITTER SETS

PARTS
FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE
1 Front Doors and Dome 2 11 Relay Unit and Frame 12
2 161999** Modification Kit to Provide 12 Cable Assemblies 13
End Enclosures 3 13 Relay Mounting and Componets 14
3 Rear Doors and Latch Mechanism 4 14 Panel and Components 15
4 Channel Mounting 5 15 Mounting Rack Frame 16
5 Electrical Components 6 16 176139 Modification Kit to Add Ball
6 Control Panel and Terminal Blocks 7 Bearing Slides for Reperforator
7 Line Relay Mounting Components 8 Transmitter Sets 17
8 Relay Mounting and Componets 9 17 Plate Assembly 18
9 Control Plate and Components 10 18 Front Doors and Dome 19
10 Rectifier Mounting Parts and Control Numerical Index 20
Plate Components 1
PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring a paint finish)
Finish Suffixes Finish Suffixes
Color Wrinkle | Smooth |Textured| Smooth Color Wrinkle | Smooth |Textured| Smooth
Finish Finish Vinyl | Vinyl Finish Finish Vinyl | Vinyl
Beige ET Gray, Federal BV GG
Beige, Light EL HC Gray, Green AB (40) | BK GA (45)
Beige, Rose ER Gray, Light EJ HB (68)
Black AA (37) Gray, Covert HE
Black, High Gloss BA (34) Groy, Olive EW Gt HF (46)
Black, Semi Gloss BB Gray, Maritime
Blue, Aqua EK Deck Al BJ
Blue, Brussels Light EC Gray, Oxford EP
Blue, Medium ES Green, Gray AB (40) | BK GA (45)
Brown, Dark AD (38) Green, Moss EN HD
Brown, Light AC (39) Ivory EM
Fawn HG Pink,Rose EV
Gray, Beige GC Turquoise Ev
Gray, Charcoal AL BZ GF HA White EH
Gray, Dark GB Yellow, Pastel EG
The double asterisk (**) denotes a painted part. Suffix to be applied following the part number.
Number in parentheses indicates Bell System code

91958 and 1961 by Teletype Corporation.
All rights reserved.
Printed in U.S.A,

Page 1



SECTION 573-136-802

162001**

162195
EARLY DESIGN

161998 (Teletype)
164754 (Bell)

®\I 62627
62687

1161734
‘ 93191

161705
161747\

161985**

1253
AN

161733**

**Refer to page 1 for finish suffix

FIGURE 1. FRONT DOORS AND DOME

Page 2



1SS 1, SECTION 573-136-802

REAR OF BASE e B S

' ~ ~ i\‘

'151687\7
110743 <3
*125802 ~@
*161708

161747 -~

—— 161753+

o}

161754**—

2449'\

103081 _gp 9

* NOT PART OF 161999** MODIFICATION KIT

**Refer to page 1 for finish suffix

FIGURE 2. 161999** MODIFICATION KIT TO PROVIDE END ENCLOSURES

Page 3



SECTION 573-136-802

— 161747

&® —— 125802

**Refer to page 1 for finish suffix

REAR DOORS AND LATCH MECHANISM

FIGURE 3.

Page 4



1SS 1, SECTION 573-136-802

1151732
o— 2669
*—112626

§— 1264
<> 161716
:—+—2b69
112626 -
i
[
bl
[
B
NS
[
|
Vo
]
'

FIGURE 4. CHANNELS

Page 5



SECTION 573-136-802

: P

(REAR OF INNER FRAME) ~,

161085 —Ef//ﬁ: - Is1alt 151693

-7 2191 /
)

~
158287 1oy
| \
ey 151416
151630 Pt
=0 20~ 7002 %
75750 2191 :
/ 3:33\'(}'(@ 162357 I 162070
e 9/@)@ ¢
160386 ——
7730 MYIG 0. 162358 (IN1489) _ 116783
_0 /
~ oaﬁy 151939
151813 1916%7 120166 (2 amp)
N \ 2191 129919 (4 amp)
e 162360 (.8 amp)
g <:,>@‘:;> @ @ o®
= =B 306
151808 = 0 f~ -|- ~=D/2'9' 151346 — >~ &P 21’91
151657 = l \ - 0-3606 /
151422
7002 451814
2191

FIGURE 5. ELECTRICAL COMPONENTS

Page 6



1SS 1, SECTION 573-136-802

125223
3646 - Pes
~ e —(Ref. 16
- ‘3;' ~ . SeeFig. 1)

162680

162670 (RED)
162671 (AMBER)

© @ P sum 71683

107393
, /
& g@_
@
91684
?/151723 125302
29—® 125053 -7 e
125015—® 50\ W - \
1 N _ -7 ]
_—154326 ‘. __-9® |- (RIGHT REAR OF |
@ 0 :f;g;g\ ~ 1/1 6199?):4NER FRAME) |
waeRS A T
- _ ' ! | |
o X \ :; 15 |
' : 1) \ l
' 1} ]
2 N -‘@— |
NIt Y
> :
LN -7 L
~~ s~
STSs . (LEFT REAR OF
IS - S~ INNER FRAME)
s = T el 103241 \\“‘“’1-."‘1
s ] 161995~ ., ~~_ 1 4!
< > =~ '
- #1250l ——B| ¢ |
™ 138225 = ool v
° ®- voe !
Vool :
0 a9 /1 0.
*159819 (PLUG) 0 3598 | L. 5.2
, *159820 (RECEPTACLE) z i
0 ~162739
b I
Y 3 L/

*PART OF 162818 CABLE ASSEMBLY

FIGURE 6. CONTROL PANEL AND TERMINAL BLOCKS

Page 7



SECTION 573-136-802

Lottt
ZIyIS1— \Oj g

921G |

s18151 /m

(61 wz/1-27) 88628
(61 u8/e-2) 206.L£L

T00L ~— ——
(000Z-00SE ‘wyo 005S) ¥8Z091 -
(0081-000y ‘wyo 008S) 18¥ES1
(05£Z-000v ‘wyo 05/9) 0BYES 98291 _

—C P51

S \
mw_n_ - ,B/E:

1612 -

e w/.wx,,\@% Lpist -7
& -

0£9151 i

[

! ¥t oo ~

i el T s _ S "Old 33

e e £66191 *43¥)

s > =1~ o
e TTET -
S Llogst TS se T

LINE RELAY MOUNTING COMPONENTS

FIGURE 7.

Page 8



1SS 1, SECTION 573-136-802

x\ Nook/
£86€91 e=—161z x
=505zt —g®
\@
(@~ —gezs6

o\%v @/
-7 61886

1812~~~ . - 206LL 99
© i e 9% \
£59151- - - swszl” " TP iy
_ i yoWS1, _ [
| ! T~ _\\\\\
| ! el l@\&“\l
- ] 'llll
L7 _ olizst 43"
- I
A

il 7 A40]

Page 9

RELAY MOUNTING AND COMPONENTS

FIGURE 8.



SECTION 573-136-802

© wreol
© 68¥£91
® 88¥e9l
® 05011

0|

84974

£69161 . , -7
1612 K \h “ Ww\o_v_m_ @
M (2069
4
4

(05£2-0000 “wyo 06/9) 08¥ES 1)
(00££-008 “wyo 00SH) 998Z8
(wyo 000Z) S19¥2
(006-001 “wyo 0001) 98£091
(0z-05 ‘wyo 02) ¥8ZZ8
(wyo 005) £8Y6T1
(wyo 007) 11£6
8BS , (wyo 001) £8088
. @ (0ev-0zz ‘wyo 069) 0sZZ8
® (wyo 0001) L2728 |

|
& 54251 ,
= m : (wyo 005 1) 6spp L >
ot~ &| (“4e 0005) 9vz201
&:2\@\ 2 —rist gcezol
800¥£1

3 J—zirist

SN
AG)R

X[g 20644

o)
0% —1s1z
§108Z1

£6€Z91 —_
(dwy z) 991021
(dwy 3 ) 616621
(dwy 8°) 09¢z91
(dwy €°) 682911 gcezo1
./
_—@

S =
. a\o K4 19¢821
; zoiso1 ¥ /

! 29¢8£1
: =
=D
,.,f ﬂéW |
\_ 0 vLvZ8
=0

CONTROL PLATE AND COMPONENTS

FIGURE 9.

Page 10



.

)

1SS 1, SECTION 573-136-802

GL"— 114466

(Ref. 162000** 159819 163988
See Fig. 1)
S 125223 159820
oot T 264675 ~

? RN T
| -
J e
: -
E ( (RED)\]62670 ﬂw, - A

AMBER) 162671 — b
J W ® .-

N — 163496
7 S s - © @
162883 O “—163493(WHITE) ~~_ ~
B
(ﬁ— 162680
B
;,3\“? 107393
—164093
151723 ©®\1 25223
' 3646
© —2669
S~ 34432
—RECTIFIER

151723—? e -
2669 — '

7

Man—& )
~ :=\;‘~"I
SN\
151723 N
Y
X

<_ ~
> N
&
(Ref. Left Side \ S N
of Inner Frame) ™ \\ﬁ);//J
~ " ﬁr\
\4!_74
@y— 2669
®)—112626

FIGURE 10. RECTIFIER MOUNTING PARTS AND CONTROL PLATE COMPONENTS

Page 11



SECTION 573-136-802

Page 12

Resistors

Part
h
No. Ohm 112

3

Color Bands

1726881 3900 | O | W

172689 (4300 | Y | O

172690 5100 | G | Br

R
R
R

QOO »

*151626

151657 ——%/ 219

151657~%

aa—" R

g—151685
®—110743

- 2191,
®
172781 @ 151 658\@

172734

2]9]\
151657 — "
@G

151411
Motz N

~
151412
151412 151416 /5/

) 151637
a7z R —_—
131099
CZ I 172686
151819

)&

\2 151335

151630 2191 __
THESON

[
<\')‘ s

INNER \\§\ S § 55219

I(=RAME)-/ S N 1

*158281 7002 o N s

3593\'5"“2 o —172742 S
29—8g|
76099
~IF 10197

J \'183

VT~

®— 44048
aou/g_lzszza
—121249
88— 2191
173394— &—1540
®—35% 15163 —© *PART OF 172747

FIGURE 11. RELAY UNIT AND FRAME




ISS 1, SECTION 573-136-802

(Ref. 172742
See Fig. 11)

153819 — @&
108311—=

Cable Clamps 172951
Number 1.D.
121245 | 5/16"
121247 | 7/16" \ 172783
121249 | 5/8"
121250 | 3/4" 82474/ \
162864 | 7/8* 'd e

114466

172904 135575
116783
N 129381 <
I@ AR
164755 X ‘77'94 BR—Y8-. g,
G| [Q orme” Q- =@
139158 163972 /
151632
151691/ \,,q.
,|
164751 N et e

GNNER S T TR 269
FRAME)/ el @©//112626

S ,

FIGURE 12. CABLE ASSEMBLIES

Page 13



SECTION 573-136-802

Page 14

H—1516%0
3598
7002 ~®°\ 2191
R
S~ 151335
- /&9

__&—1mo7

— 151411
151657
=219 @% 77902
‘ 125015 —219]
75750-&) ®
_ 157225
’, ’/94338
75436
/ \®— 75750
/
.~
—172743

Ry—153017
//

151427
90789 \

7002 )
2191 \@
150040 N

FIGURE 13. RELAY MOUNTING AND COMPONENTS



1SS 1, SECTION 573-136-802

:on_\r@@

66SE

PANEL AND COMPONENTS

FIGURE 14,

Page 15



1INIEVD ONROLINOW O1 3VIIND3d @
LINIGYD ONILLIWSNYYL O1 ¥VIINDAd @

(3Wvyd ¥INNI 40
dO1 LHOIY ¥v3Y * 43¥)

’

o

. S~
z0esz1” “ €eesel /@@

o

S~ozevsi
GZI8EI®
17 /_Wmmou_e

G69611

\v_wmw

rivesi

MOUNTING RACK FRAME

FIGURE 15.

SECTION 573-136-802

- s
- wm

P .. y\ 200291
< L——{13NVd IWOQ "33y

Page 16



1SS 1, SECTION 573-136-802

?/153441
&— 269
& —125307

176143
pd

112967 $ ~
y
\,&Y .

172005 o 38 .
7002 —_ , ©
29— SO =g Ll/
151631—¢F 172191
176145 359
2191

@176147

e®

2669

7002—_
2191——
& —7002

3 ——2191

———151631

® LEFT REPERFORATOR TRANSMITTER SLIDES
® RIGHT REPERFORATOR TRANSMITTER SLIDES

I
o
o
[
| pomm———— . .
0y R
0! -7
Tao 1! //
\:‘~?J 1 P
- » //
S~ ] //
FRONT OF INNER FRAME = t:
c.’;/

FIGURE 16. 176139 MODIFICATION KIT TO ADD BALL BEARING SLIDES FOR

REPERFORATOR TRANSMITTER SETS

Page 17



SECTION 573-136-802

173841 152109 ~__ 155753 82866 (4500 Ohm, 800-3700)
3 q\ﬁ 151687 154664 (2000 Ohm)
161210 ~—_ - /
,, D 129916
; .. 125011
: 163279 152495
152495
*153017 \
*165102 C@
@L-‘ P 110435 * /‘”8”]/;

120205 y \ 121 91 Resistors
\ Z \173817 S1657 Part |’ Ohm Color Bands

No. 112[13]4
173801
4 118196 39,000 O W] O [Go|
3 Color [ 118720 |100,000{ Br |Bk] Y |Go
*Not Part of 173459 2 Bands [120121]62,000[Bi| R[O]Go]
1 173844 |1200,000| R |Bk] Y |Go|

FIGURE 17, 173459 ELECTRONIC KEYER PLATE ASSEMBLY

Page 18



oy

=

-1
i
1
|
|
]
]
| 153103
!
|

_J
|_—178261

~

305057 —

~®

305056

161705

Lid
178880

Yoo
Y
93191 -

161747 \ A :

B e T Ty

151687
o——+110743
®&_——T11-125802

S 161708

161747

-~
-
e ae

FIGURE 18. FRONT DOORS AND DOME

1SS 1, SECTION 573-136-802

193855

178908**

(OUTER FRAME)

& 76236
&—4814
161748

**Refer to page 1 for finish suffix

Page 19



SECTION 573-136-802

Part

Number

1028
1030
1038
1248
1253

1264
1298
2191

2263
2449
2658
2669
3595
3598

3599
3605
3606
3610
3646

4814
6035
6345
6827
7002

8185
34432
35551
42827
44048
55219
74594
74615
75231
75436
75750

76099
76236
76862
77902

79152
79523
79967
81258

81823
82250
82284
82474
82516
82866
82988
83814
85791
86434
87477
88083
89548
90789
91683
91684

Page 20

Description and
Page Number

Screw (4-40 x 1/4 Fil) 8,9, 18
Screw, Shoulder (6-40) 2
Screw (6-40 x 9/32 Fil) 9, 18
Screw (6~40 x 1/2 Flat) 14
Screw (8-32 x 3/8 Rd) 2, 3, 4,
16, 19

Screw (10-32 x 1/2 Flat) 5
Screw (8-32 x 1/4 Fil) 2, 19
Washer, Lock 2, 5t0 10, 12,
14 10 19

Nut (8-32 Hex) 2, 19

Washer, Lock 3, 5,6,7,11,17
Nut (6-32 Hex) 14

Washer, Lock 5, 11,13, 17
Nut (1/4-32 Hex) 5

Nut (6~40 Hex) 2, 5,7, 8, 12,
13, 14, 17,19

Nut (4-40 Hex) 5, 13, 15

Nut (5/16-18 Hex) 2

Nut (6-40 Hex) 6

Spring

Washer, Lock 2, 6,7,11, 12,
16, 19

Washer, Lock 2, 19

Screw (1/4-20 x 5/8 Hex) 6
Nut (6-32 Hex) 2, 19

Block 8, 14

Washer, Flat 6 to 10, 12, 14,
17,18

Screw (1/4-20 x 3/4 Fil) 2
Washer, Flat 11

Screw (10-32 x 3/8 Fil) 5
Screw (3-48 x 1/4 Fil) 13
Washer, Flat 12

Screw (8-32 x 3/8 Fil) 12
Ring, Retaining 2, 19

Resistor (2000 Ohms) 10
Bushing, Insulating 8

Resistor (3000 Ohms) 14
Washer, Insulating 6, 8, 9, 10,
14, 18

Washer, Flat 12

Nut (5/16-18 Hex) 19

Screw (1/4-20 x 1 Rd) 2

Scr w (6-40 x 2-3/8 Rd) 6, 8, 9,
10, 14, 18

Lamp 15

Screw (2-56 x 25/32 Fil) 8
Insulator 6

Screw(6-40 x 5/8 Flat)

8

Screw (4-40 x 1-3/32 Flat) 15
Resistor (650 Ohms) 10
Resistor (70 Ohms) 10
Terminal 10, 13

Spring, Retaining 8, 14
Resistor (4500 Ohms) 9, 10, 18
Screw (6-40 x 2-1/2 Rd) 8
Washer, Flat 16

Washer, Flat 5

Screw (1/4-32 x 3/4 Fil) 5
Resistor (1000 Ohms) 10
Resistor (100 Ohms) 10
Spring, Contact 8, 14
Washer, Flat 14

Nut (15/32-32 Hex) 7

Nut (15/32-32 Ring) 7

Part
Number

92146
92260
93001
93191
93711
93959
94338
95238
95971
97194
98819
99802
99803
99804
99805
99806
99807
99809
101976
102460
102621
102622
102623
103081
103241
103588
107116
107246
107393
107398
108311
110435
110743

110750
111017

1181
112076
112626
112801
112967
114466

114479
115407
115594
116783
116785
118196
118720
118865
119523
119655
12012]
120154
120166
120205
121245
121247
121249
121250
121575
125011
125015
125223
125302

NUMERICAL INDEX

Description and
Page Number

Nut (1/4-20 Hex) 2, 3, 5, 6, 11
Washer, Lock 14

Washer, Flat 2

Screw (4-40 x 5/16 Flat) 2, 4, 19
Resistor (200 Ohms) 10

Key 15

Resistor (5000 Ohms) 14
Resistor (1500 Ohms) 9

Screw (4-40 x 1/2 Flat)

Jumper (8" Black) 13

Knob 9, 10

Plate 8

Insulator (.094") 8

Insulator (.062") 8

Plunger 8

Bracket 8

Spring, Contact 8

Spring, Contact 8

Connector, Plug (33 Pt) 12
Socket, Lamp 15

Connector, Receptacle (33 Pt) 13
Key 15

Key 15

Screw (1/4-20 x 1/2 Fil) 3
Block, Terminal 7

Screw (6-40 x 1/8 Hex) 10
Washer, Lock 13

Rheostat (5000 Ohms) 9, 10
Switch, Toggle (SP=ST) 7, 11
Terminal 13

Nut (3-48 Hex) 13

Nut (4-40 Hex) 18

Washer, Lock 2 to 5, 12, 13, 15,
18, 19

Relay 10

Screw (6-40 x 5/16 Fil) 6, 8, 10,
12, 14

Switch, Toggle 18

Spring 5

Nut (10-32 Hex) 5, 11, 13
Stud 7

Washer, Flat 17

Connector, Receptacle (2 Pt) 7,
11,13

Rheostat (1500 Ohms) 9, 10
Post 8, 10

Nut, Speed (8-32) 3

Holder, Fuse 6, 10, 13, 14

Fuse (.3 Amp) 10

Resistor (39,000 Ohms) 18
Resistor (100,000 Ohms) 18
Cover 2

Screw (8-32 x 3/4 Rd) 7, 16
Ring, Retaining 16

Resistor (62,000 Ohms) 18
Capacitor (25 mfd) 14

Fuse (2 Amp) 6, 10

Shield, Tube 18

Clamp, Cable (5/16" ID) 13
Clamp, Cable (7/16" ID) 12, 13
Clamp, Cable (5/8" ID) 12, 13
Clamp, Cable (3/4" ID) 13
Screw (10-32 x 5/16 Hex) 17
Washer, Flat 15, 18

Washer, Flat 7 to 10, 14, 16, 18
Nut (8-32 Hex) 7, 11,12, 16
Pin, Cotter 7, 16

Part
Number

125307
125802
129098
129381
129487
129916
129919
131099
135575
138191
138225
139158

150040
151335
151346
151411
151412
151416
151422
151427
151442
151626
151630

151631
151632

151637
151657

151658
151685
151686
151687

151691
151693
151723

151732
151808
151813
151814
151819
151827
151880
151939
152109
152110
152124
152495
152755
153017

153103
153441
153452
153463
153464
153480
153481
153537
153600
153819
154326

Description and
Page Number

Washer, Flat 17

Washer, Flat 2, 3, 4, 19

Screw (6-40 x 11/32 Flat) 8
Grommet, Rubber 13

Resistor (500 Ohms) 10
Capacitor (.1 mfd) 18

Fuse (4 Amp) 6, 10, 13
Terminal 12

Terminal 13

Screw (3-48 x 1 Rd) 8, 14
Block, Terminal 7, 16
Connector, Receptacle (Duplex)
13

Screw (6-40 x 5/8 Fil) 14

Stud 8, 12, 14

Screw (6-40 x 3/8 Fil) 6, 9, 18
Block, Terminal 6, 8, 10, 12, 14
Insulator (1-9) 6, 8, 10, 12, 14
Nut (6-40 Hex) 6, 8, 10, 12, 14
Connector, Receptacle (2 Pt) 6
Plate, Clamp 14

Screw (6-40 x 1/2 Hex) 12
Terminal 8, 12, 13

Screw (6-40 x 1/4 Hex) 2, 6, 8,
10, 12, 14, 17

Screw (6-40 x 5/16)Hex) 5, 12,
17

Screw (6-40 x 3/8 Hex) 2, 13,
19

Screw (4-40 x 1/4 Fil) 12, 13
Screw (6-40 x 1/4 Fil) 6, 8, 9,
12, 14, 18

Screw (6-40 x 5/16 Fil) 12, 15
Screw (4-40 x 5/16 Fil) 12, 18
Screw (4-40 x 3/8 Fil) 4, 12
Screw (4-40 x 7/16 Hex) 2, 3,
18, 19

Screw (10-32 x 3/8 Fil) 13
Screw (6-40 x 9/16 Hex) 6, 10
Screw (10-32 x 3/8 Hex) 7, 11,
16

Screw (440 x 11/32 Fil) 5
Relay (1250 Ohms) 6

Cover 6

Bracket 6

Jumper (3" Black) 8, 12

Strap, Terminal 6, 10

Nut (4-40 Hex) 18

Grommet, Rubber 6, 10

Filter 8, 9, 18

Bracket 9

Spacer 8, 14

Bushing 18

Strap, Terminal 6, 10

Nut, Speed (12-24) 6, 8, 9, 10,
14, 18

Screw, Self-Tapping (4~40) 19
Screw (10-32 x 7/16 Hex) 17
Terminal 8, 9, 18

Block, Terminal 8, 9, 18

Block, Terminal 8,9, 18
Resistor (6750 Ohms) 8, 10
Resistor (5800 Ohms) 8, 14
Screw (640 x 9/32 Hex) 7
Bracket, Spring 5

Washer, Lock 13

Cover, Insulating 7, 16



Part
Number

154342
154664
155751

155753

156768
157225
158281
158283
158287
158996
158998

159232
159819
159820
160229
160284
160386
160865
161085
161086
161087
161206
161210
161705
161706%*
161707**
161708
161711
161712
161713
161716
161725
161726
161728
161730
161731
161733**
161734
161736%*
161746
161747
161748
161749
161752
161753%*
161754%*
161985%+
161986
161987
161990
161991
161994
161995
161996
161997
161998
161999+*
162000**
162001**
162002
162004
162005%¢
162006
162007

Description and
Page Number

Bracket, Insulating Cover 7, 16
Resistor (2000 Ohms) 9, 18
Sleeve, Insulating (1/8 ID x
1" Lg) 13

Sleeve, Insulating (1/8 ID x
1/2" Lg) 18

Screw (8-32 x 9/32 Hex) 6
Resistor (2000 Ohms) 14
Connector, Plug (32 Pt) 12
Connector, Receptacle (32 Pt) 12
Transformer Assembly 6

Stud 5, 17

Retainer, Speed Nut 2, 6, 7,
16, 19

Screw, Captive (1/4-20) 6
Connector, Plug (32 Pt) 7, 11
Connector, Receptacle (32 Pt) 7, 11
Plate, Mounting 14

Resistor (5500 Ohms) 8
Resistor (1000 Ohms) 6, 10
Screw (4-40 x 7/8 Flat) 15
Relay 6

Relay 6

Insulator (1-6) 7

Bushing, Insulating 18

Nut (11/16 x 32 Hex) 18
Strike, Fastener 2, 4, 19
Door, Right Rear 4

Door, Left Rear 4

Latch, Magnetic 2, 3, 4, 19
Block, Guide 5

Latch, Lever 5

Bushing, Shoulder 5

Block, Support 5

Channel, Front 5

Mount, Vibration 5

Support, Channel 5

Frame, Mounting 5

Plate, Cover 3

Door, Left 2

Window 2

Door, Right 2

Channel, Rear 5

Plate, Nut 2, 4, 19

Screw (5/16-18 x 5/8 Flat) 2, 3,19
Screw (1/4-20 x 1-1/2 Hex) 5, 17
Channel, Duct 3

Panel, Left Side 3

Panel, Right Side 3

Bracket, Clip 2, 19

Cover, Duct 3

Plate, Duct 3

Window 2, 19

Window 2

Bracket, Terminal Block 7
Bracket, Terminal Block 7
Frome, Mounting 6

Frame, Mounting Rack 6, 8
Plate, Name (Teletype) 2
Mcodification Kit 1, 3

Frame, Top 2, 7, 11

Dome 2

Screw, Captive (1/4-20) 2, 16, 19
Gasket 2, 19

Bracket, Clip 2

Bracket 6

Panel, Control 7

NUMERICAL INDEX (Continued)

Part
Number

162011
162070
162195
162357
162358
162359
162360
162627
162670
162671
162672
162678
162680
162683
162687
162692
162730

162739
162818
162864
162865
163163
163279
163484
163487
163488
163489
163491
163492
163493
163494
163495
163496
163862
163972
163983
163988
164078
164081
164093
164427
164751
164752
164754
165027
165073
165102

172005
172191
172686
172688
172689
172690
172726
172727
172729
172733
172734
172737
172738
172739
172740
172741
172742
172743

Description and
Page Number

Channel, Stop 5

Plate, Mounting 6

Arm, Slide 2

Capacitor (500 mfd) 6, 10, 14
Diode, Silicon 6, 10
Transformer 6, 10, 14

Fuse (.8 Amp) 6, 10, 14

Nut (#6 Speed) 2

Light, Pilot (Red) 7, 11

Light, Pilot (Amber) 7, 11
Plate, Relay 8

Contact Assembly, Line Shunt 8
Switch, Push 7, 11

Lomp, Incandescent (Clear) 7, 11
Screw (6x1/2 Spl) 2

Pin, Hinge 7

Screw (1/4-20 x 7/16 Hex) 2, 5,
6,7,11,19

Bracket, Terminal Board 7
Cable Assembly 7

Clamp, Cable (7/8" ID) 13
Spacer 8

Pod 2

Bracket, Mounting 8, 18
Relay 10

Plate, Rectifier 11

Relay 10

Relay 10

Capacitor (250 mfd) 10

Relay 10

Light, Pilot (White) 11

Plate, Mounting 10

Base, Mounting 9, 18

Panel, Control 11

Strip, Fuse Mounting 13
Plate, Relay 9

Cable Assembly 11
Washer, Flat 5

Spacer (.375" Thk) 2
Panel, Control 11

Clip, Capacitor 10
Box, Junction 13

Plate, Cover 13

Plate, Name (Bell) 2
Network, Spark Suppression 10, 16
Diode 12

Screw (12-24 x 3/8 Rd) 6, 8 to 10,
14, 18

Lotch, Magnetic 17
Bracket, Latch 17
Relay 12

Resistor (3900 Ohms) 12
Resistor (4300 Ohms) 12
Resistor (5100 Ohms) 12
Resistor (250 Ohms) 12
Post, Cover Mounting 12
Plate, Mounting 12
Plate, Relay 12

Bracket 12

Panel, Control 15
Cover, Designation 15
Cable Assembly 13
Cabl Assembly 13

Sh If 12

Bracket, Sh If 12, 13
Plat , Relay 14

Part
Number

172745
172746
172747
172748
172781
172782
172783
172897
172904
172937
172949
172951
172952
173394
173413
173414
173415
173416
173417
173418
173419
173420
173421
173459
173461
173464
173800
173801
173817
173841
173844
173863
174009
174456
176139
176143
176144
176145
176146
176147
176148
176149
176483
176533
176541
178261
178361
178362
178412
178876**
178877
178878**
178880**
178881
178907**
178908**
193855**
305056
305057

ISS 1, SECTION 573-136-802

Description and
Page Number

Bushing (.406" Lg) 15
Bushing (.703" Lg) 15
Cable Assembly 12

Clamp, Cable 12

Socket 12

Cable Assembly 13

Cable Assembly 13

Handle 12

Cable w/Terminals 13
Cap, Lamp (Whit ) 15
Jumper (70" Gr en) 13
Connector, R ceptacl (6 Pt) 13
Connector, Plug (6 Pt) 12
Hanger, Cable 12

Bracket, Right Mounting 16
Bracket, Left Mounting 16
Frame, Mounting Rack 16
Shaft 16

Plate, Locating 16
Bracket, Left Anch r 16
Handle 16

Arm, Stop 16

Bracket, Rectifier Mounting 11
Plate Assembly 18

Bracket, Terminal Block 16
Arm 2, 19

Turret, Socket 18

Tube, Vacuum 18

Base, Tube Shield 18

Jack 18

Resistor (200,000 Ohms) 18
Bracket, Mounting 18
Diode 10

Plate, Nut 2

Modification Kit 1

Bracket 17

Bracket 17

Tray 17

Slide, Right (L ftRTS t) 17
Slide, Left (Right RT Set) 17
Slide, Right (Right RT Set) 17
Slide, Left (L ft RT Set) 17
Channel, Stop 17

Block, Terminal 16
Capacitor (3 mfd) 10
Handle, Door 19
Transformer 10

Transformer Assembly 10
Bushing 2, 19

Door, Left 19

Window 19

Bracket, Clip 19

Door, Right 19

Window 19

Cover 19

Frame, Top 19

Cover w/Clip 2, 19

Plate, Identification 2,19
Plate, Identification 2,19

**R fer to page 1 for finish suffix

Pag 21
21 Pag s






